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1. TEST REPORT CERTIFICATION

Applicant : Alpha Networks Inc.
Address : No.8, Li-shing Road VII, Science-based Industrial Park,
Hsinchu, Taiwan R.O.C.
Applicant : 802.11b/g MIMO Mini-PCI Card
Model : WMP-NO06
Trade Name : Alpha
Tested Date : July 10 ~ September 11, 2006
APPLICABLE STANDARD
STANDARD TEST RESULT

FCC Part 15 Subpart C : 2004 AND

No non-compliance noted
ANSI C63.4 : 2003

Approved by:

(. ;F (/\JL!

C. F. Wu
Manager of Heincim Laboratory
Compliance Certification Services Inc.

est Engincer of Hsinchu Laboratory
Compliance Certification Services Inc.

WE HEREBY CERTIFY THAT: The measurements shown in the attachment were made in
accordance with the procedures indicated, and the energy emitted by the equipment was found to be
within the limits applicable. We assume full responsibility for the accuracy and completeness of these
measurements and vouch for the qualifications of all persons taking them.
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2. EUT DESCRIPTION

2.1 DESCRIPTION OF EUT & POWER

Product Name 802.11b/g MIMO Mini-PCI Card
Model Number WMP-N06

IEEE 802.11b/g, 802.11n HT20 (DTS Band):2412MHz~2462MHz
IEEE 802.11n HT40 (DTS Band):2422MHz~2452MHz

For Antenna (1) and Antenna (2)

IEEE 802.11b: 28.22dBm (DTS Band)

IEEE 802.11g: 28.94dBm (DTS Band)
IEEE 802.11n HT20: 29.64dBm (DTS Band)

IEEE 802.11n HT40: 29.47dBm (DTS Band)
Channel Spacing IEEE 802.11b/g, 802.11n HT20/HT40: SMHz
IEEE 802.11b/g, 802.11n HT20:11 Channels

IEEE 802.11n HT40 :7 Channels

IEEE 802.11b:11, 5.5, 2, 1Mbps

IEEE 802.11g : 54, 48 ,36, 24, 18, 12, 11, 9, 6Mbps

IEEE 802.11n HT20 : 130, 117,104, 78, 65, 58.5, 52, 39, 26, 19.5, 13,
6.5 Mbps

IEEE 802.11n HT40 : 270, 243, 216, 162, 135, 121.5, 108, 81, 54,
40.5, 27, 13.5Mbps

IEEE 802.11b : DSSS (CCK, DQPSK, DBPSK)
Type of Modulation | IEEE 802.11g : OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20/40 : OFDM (64QAM, 16QAM, QPSK, BPSK)

Frequency Range

Transmit Power
(ERP)

Channel Number

Transmit Data Rate

Frequency Selection | by software / firmware

Antenna (1) Dipole Antenna, Antenna Gain 2 dBi at 2.4GHz ( x 3 ).
Antenna (2) Dipole Antenna, Antenna Gain 3 dBi at 2.4GHz ( x 3).
Power Source 3.3VDC (From Notebook PC, Powered From Host Device)

Antenna Type

Remark : /. The sample selected for test was engineering sample that approximated to production
product and was provided by manufacturer.
2. This submittal(s) (test report) is intended for FCC ID: RRK2005110016-1 filing to
comply with Section 15.207,15.209 and 15.247 of the FCC Part 15, Subpart C Rules.
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3. DESCRIPTION OF TEST MODES

The EUT is an 802.11n MIMO transceiver in Mini-PCI module form factor. It has three
transmitter chains and three receive chains (3x3 configurations). The 3x3 configuration is

implemented with three outside chains (Chain 0, 1 and 2).
The RF chipset is manufactured by Atheros Communications Inc.
IEEE 802.11 b ,802.11¢g ,802.11n HT20 mode (DTS Band)

The EUT had been tested under operating condition.

There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2412
Middle 2437
High 2462

IEEE 802.11b mode : 11Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11g mode : 6Mbps data rate (worst case) were chosen for full testing.
IEEE 802.11n HT20 mode : 6.5Mbps data rate (worst case) were chosen for full testing.

IEEE 802.11n HT40 mode (DTS Band)
The EUT had been tested under operating condition.

There are three channels have been tested as following :

Channel Frequency (MHz)
Low 2422
Middle 2437
High 2452

IEEE 802.11n HT40 mode : 13.5Mbps data rate (worst case) were chosen for full testing.

The worst-case data rates are determined according to the description above, based on the
investigations by measuring the PSD, peak power and average power across all the data rates,
bandwidths, modulations and spatial stream modes.

The worst-case channel is determined as the channel with the highest output power. The highest
measured output power was at 2437 MHz.
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4. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and FCC
CFR 47 2.1046, 2046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and
15.247.

5. FACILITIES AND ACCREDITATIONS

5.1 FACILITIES

All measurement facilities used to collect the measurement data are located at

Rm.258, Bldg.17, NO.195 , Sec. 4, Chung Hsing Rd., Chu-Tung Chen. Hsin-Chu,

Taiwan 310 R.O.C.

The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4
and CISPR Publication 22.

5.2 EQUIPMENT

Radiated emissions are measured with one or more of the following types of linearly polarized
antennas: tuned dipole, biconical, log periodic, bi-log, and/or ridged waveguide, horn. Spectrum
analyzers with preselectors and quasi-peak detectors are used to perform radiated
measurements.

Conducted emissions are measured with Line Impedance Stabilization Networks and EMI Test
Receivers.

Calibrated wideband preamplifiers, coaxial cables, and coaxial attenuators are also used for
making measurements.

All receiving equipment conforms to CISPR Publication 16-1, “Radio Interference Measuring

Apparatus and Measurement Methods.”

5.3 LABORATORY ACCREDITATIONS LISTINGS

The test facilities used to perform radiated and conducted emissions tests are accredited by
National Voluntary Laboratory Accreditation Program for the specific scope of accreditation
under Lab Code: 200118-0 to perform Electromagnetic Interference tests according to FCC
PART 15 AND CISPR 22 requirements. No part of this report may be used to claim or imply
product endorsement by NVLAP or any agency of the US Government. In addition, the test
facilities are listed with Federal Communications Commission (registration no: 90585 and
90584).
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5.4 TABLE OF ACCREDITATIONS AND LISTINGS

Country | Agency Scope of Accreditation Logo
EN 55014-1, AS/NZS 1044, CNS 13783-1,
IEC/CISPR 14-1, IEC/CISPR 22, EN 55022, NV& R {
USA NVLAP [EN 61000-3-2, EN 61000-3-3, ANSI C63.4, )
AS/NZS CISPR 22, AS/NZS 3548, IEC 200118-0

61000-4-2/3/4/5/6/8/11

USA FCC 3/10 meter Open Area Test Sites to perform FCC @

Part 15/18 measurements
90585, 90584

3/10 meter Open Area Test Sites to perform VCCI
conducted/radiated measurements R-1229/1189

C-1250/1294

Japan VCCI

FCC Method-47 CFR Part 15 Subpart C,D,E

CISPR 11, FCC METHOD-47 CFR Part 18, EN
55011, CNS 13803, CISPR 13, CNS 13439, FCC
Taiwan TAF Method-47 CFR Part 15 Subpart B, CISPR 14-1, .

EN 55014'1, CNS 13783'1, EN 55015, CNS Testing Laboratory
14115, CISPR 22, EN 55022, VCCI CNS L
13438, EN 61000-4-2/3/4/5/6/8/11

2

#‘ﬁ‘
CNS 13803, CNS 13438, CNS 13439, SL2-IS-E-0002

CNS 13783-1, CNS 14115 SL2-IN-E-0002
SL2-A1-E-0002

SL2-R1-E-0002
SL2-R2-E-0002
SL2-L1-E-0002

T
Industry | 099212, Tssue 1 Canadi
Canada 1C 4417-1

Taiwan BSMI

Canada

* No part of this report may be used to claim or imply product endorsement by NVLAP or any agency of
the US Government.
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6. CALIBRATION AND UNCERTAINTY

6.1 MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer’s recommendations, and is traceable to

recognized national standards.

6.2 MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the apparatus:

PARAMETER UNCERTAINTY
Radiated Emission, 30 to 1000 MHz +/-3.2dB
Radiated Emission, 1 to 26.5 GHz +/-3.2dB
Power Line Conducted Emission +/-2.1 dB

Uncertainty figures are valid to a confidence level of 95%
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7. SETUP OF EQUIPMENT UNDER TEST
SUPPORT EQUIPMENT
No. Product Manufacturer | Maodel No. Serial No. FCCID
1 Notebook PC DELL Latitude D610 |CN-0C4708-48643-625-5565 E2K24BNHM
2 Notebook PC HP nx6130 CNU543274R CNTWM3B2200BGA
3 erelf;: rﬁccess D-Link | DWL-7100AP DQ6114B00002 KA22003040018-1
4 Modem ZyXEL Omni 56K S174107727 1880MN156K
5 Printer HP hp desk jet CN19S6S1XS DoC
948¢
SETUP DIAGRAM FOR TESTS
chain
012
w1
ardbus to Adapter
¢ (Test ltTixltA:xre])Jt — EUT
HP
Parallel Printer (5)
DELL port
Power Source > Adapter No thOOk PC (1) Com ZYXEL
Fort Modem (4)
On table
Under table
Parallel D-Link
HP Port Wireless AP | Adapter—CF Power Source
PoverSouee. Notebook PC (2) Com 3)
or
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EUT OPERATING CONDITION

1. Set up all computers like the setup diagram.
2. The “Atheros Radio Test <ART> Devilib Revision 0.3 BUILD #4 ART_11n” software

was used for testing.
The EUT driver software installed in the host support equipment during testing was Atheros
AR5002, ANWI Diagnostic Kernel Drive.

For Dipole 2dBi Antenna (1):

(1) TX Mode:
= Tx Antenna: ANT_A, [ TX99 |
= Tx Data Rate:11Mbps long (IEEE 802.11b mode, chain 0/1/2 TX)
6Mbps (IEEE 802.11g mode, chain 0/1/2 TX)
6.5Mbps (IEEE 802.11n HT20 mode, chain 0/1/2 TX)
13.5Mbps (IEEE 802.11n HT40 mode, chain 0/1/2 TX)

= Power control mode
Target Power: IEEE 802.11b Channel Low (2412MHz) = 17.5
IEEE 802.11b Channel Middle (2437MHz) = 18
IEEE 802.11b Channel High (2462MHz) = 17.5
Target Power: IEEE 802.11g Channel Low (2412MHz) = 14.5
IEEE 802.11g Channel Middle (2437MHz) = 15
IEEE 802.11g Channel High (2462MHz) = 15
Target Power: IEEE 802.11n HT20 Channel Low (2412MHz) = 13
IEEE 802.11n HT20 Channel Middle (2437MHz) = 16
IEEE 802.11n HT20 Channel High (2462MHz) = 14
Target Power: IEEE 802.11n HT40 Channel Low (2422MHz) = 10
IEEE 802.11n HT40 Channel Middle (2437MHz) = 15
IEEE 802.11n HT40 Channel High (2452MHz) = 10

(2) RX Mode :

= Continuous RF <R>eceive mode (ANT_A)



Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 11 of 382

For Dipole 3dBi Antenna (2):

(1) TX Mode:

= Tx Antenna: ANT_A, [ TX99 ]

= Tx Data Rate:11Mbps long (IEEE 802.11b mode, chain 0/1/2 TX)
6Mbps (IEEE 802.11g mode, chain 0/1/2 TX)
6.5Mbps (IEEE 802.11n HT20 mode, chain 0/1/2 TX)
13.5Mbps (IEEE 802.11n HT40 mode, chain 0/1/2 TX)

= Power control mode
Target Power: IEEE 802.11b Channel Low (2412MHz) =17
IEEE 802.11b Channel Middle (2437MHz) = 18
IEEE 802.11b Channel High (2462MHz) = 17.5
Target Power: IEEE 802.11g Channel Low (2412MHz) = 13.5
IEEE 802.11g Channel Middle (2437MHz) = 14
IEEE 802.11g Channel High (2462MHz) = 14
Target Power: IEEE 802.11n HT20 Channel Low (2412MHz) = 11.5
IEEE 802.11n HT20 Channel Middle (2437MHz) = 16
IEEE 802.11n HT20 Channel High (2462MHz) = 13
Target Power: IEEE 802.11n HT40 Channel Low (2422MHz) = 8
IEEE 802.11n HT40 Channel Middle (2437MHz) = 15
IEEE 802.11n HT40 Channel High (2452MHz) =9

(2) RX Mode :

Continuous RF <R>eceive mode (ANT_A)

3. All of the function are under run.
4. Start test.

For Normal operating :

1. Set up all computers like the setup diagram.

2. Notebook PC (2) ping 192.168.0.10 —t to Notebook PC(1).
3. Notebook PC (1) ping 192.168.0.20 —t to Notebook PC(2).
4. Notebook PC (1) (2) ping 192.168.0.50 —t to AP.

5. All of the function are under run.

6. Start test.
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8. APPLICABLE LIMITS AND TEST RESULTS

8.1 6dB BANDWIDTH

LIMIT

§ 15.207(a) (2) For direct sequence systems, the minimum 6dB bandwidth shall be at least S00kHz

TEST EQUIPMENTS
Description & Manufacturer Model No. Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 835253/002 September 24, 2005
AGILENT SPECTRUM ANALYZER | E4446A MY433601.32 March 22 , 2006

TEST SETUP

SPECTRUM

EUT ANALYZER

TEST PROCEDURE

The transmitter output was connected to a spectrum analyzer. The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100 KHz RBW and 300 KHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.



@ Compliance Certification Services Inc.

FCCID: RRK2005110016-1
Report No.: 60803003-RP1

Page 13 of 382
TEST RESULTS
No non-compliance noted
For Dipole 2dBi Antenna (1):
IEEE 802.11b mode (Three TX)
Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 | Chain1 | Chain2 (kHz)
Low 2412 12100 11600 11700 500 PASS
Middle 2437 11000 11800 10350 500 PASS
High 2462 11450 12400 11650 500 PASS
IEEE 802.11g mode (Three TX)
Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 | Chain1 | Chain 2 (kHz)
Low 2412 14850 15650 15900 500 PASS
Middle 2437 15400 15400 15450 500 PASS
High 2462 15050 15000 15000 500 PASS
IEEE 802.11n HT20 mode (Three TX)
Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 | Chain1 | Chain 2 (kHz)
Low 2412 16300 14650 17300 500 PASS
Middle 2437 15900 15700 15200 500 PASS
High 2462 15650 17200 16300 500 PASS
IEEE 802.11n HT40 mode (Three TX)
Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 | Chain1 | Chain 2 (kHz)
Low 2422 35650 35700 34650 500 PASS
Middle 2437 36100 35300 36250 500 PASS
High 2452 36050 36300 35950 500 PASS
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For Dipole 3dBi Antenna (2):
IEEE 802.11b mode (Three TX)
Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 | Chain1 | Chain 2 (kHz)
Low 2412 10150 10350 11750 500 PASS
Middle 2437 11000 11800 10350 500 PASS
High 2462 11450 12400 11650 500 PASS
IEEE 802.11g mode (Three TX)
Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 | Chain1 | Chain 2 (kHz)
Low 2412 16100 16050 15900 500 PASS
Middle 2437 16050 16450 15050 500 PASS
High 2462 15750 16300 16250 500 PASS
IEEE 802.11n HT20 mode (Three TX)
Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 | Chain1 | Chain 2 (kHz)
Low 2412 16900 15150 16650 500 PASS
Middle 2437 15900 15700 15200 500 PASS
High 2462 16500 15850 15050 500 PASS
IEEE 802.11n HT40 mode (Three TX)
Channel 6dB Bandwidth Minimum
Channel | Frequency (kHz) Limit Pass / Fail
(MHz) Chain 0 | Chain1 | Chain2 (kHz)
Low 2422 34800 35700 35700 500 PASS
Middle 2437 36100 35300 36250 500 PASS
High 2452 36250 36300 33900 500 PASS
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6dB BANDWIDTH (802.11b MODE)

2dBi Antenna
CH Low ( 802.11b MODE-Chain 0 )
- Agilent 22:08:16 Sep 9, 2006 R T
GdB BH, b Mode Low Ch. a Mkrl 12,18 MHz
Ref 2@ dBm Atten 28 dB -3.74 dB
#Peak
Log
18

4B/ P ki i ¥
Offst - -

115 ;f W\
B .
: , \

2.3
dBm

LaAv J
v s2 b r

$3 FC : ; !
£0F): WW V W‘"\( .l
o

i3
=

Center 2.412 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11b MODE-Chain 0)

% Agilent 23:09:81 Sep 9, 2006 R T
GdE BH, b Mode Mid Ch. a Mkrl 11.86 MHz

Ref 28 dBm Atten 28 dB -B.65 dB
#Peak

Log
18

dB/ oy 5
0ffst

115 W,W \,\
dB .

: / \
31

dBm
LaAy | , |
. H ey
$3 FC \g !

" L 1
£0F): "IW”T-"P#W' ki ]
FTun
Swp

[y
el

o

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11b MODE-Chain 0 )

- Agilent 22:33:50 Sep 9, 2006 R T
6dB BH, b Mode High Ch. a Mkrl 11.45 MHz

Ref 28 dBm Atten 28 dB -1.79 dB
#Peak
Log
14
dB/
Dffst

:
;

11.5
dB

0, / \
dBm \'
LgAw f Ly

VL §2 Mw‘”w\f \WMJ
$3 FC | Jp“ ¥ W |

xz%!
=

eI COH IR el
FTun

Swp

Center 2.462 00 GHz Span 50 MHz

#Res BW 106 kHz #YEH 300 kHz Sveep 20 ms (1001 pts)
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2dBi Antenna

CH Low ( 802.11b MODE-Chain 1)

2 Agilent 22:14:04 Sep 9, 2006 R T
6dB BH, b Mode Low Ch. a Mkrl 11.68 MHz

Ref 28 dBm Atten 28 dB -B.85 dB
#Peak

Log
14

dB/ iR 1
Offst W%
11.5 jﬂr MmiL
dB

DI f \“n
2.8

dBm i
LagAy

vl o2 MJ“““‘”‘\. .
53 FC i 7 ""‘l\ﬁ
echy: [ Hmih

FTun
Swp

4
=

Center 2.412 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)

CH Mid ( 802.11b MODE-Chain 1)

% Agilent 23:04:83 Sep 9, 2006 R T

EdB BW, b Mode Mid Ch. a Mkrl 11.88 MHz
Ref 28 dBm Atten 28 dB 0.48 4B
#Peak
Log
14
dB/ p
Dffst -
11.5
dB

o, /
dBm \
LaAy f

Pt r“'w WM‘

£
FTun
Swp

o
_z-"f‘);

Center 2.437 08 GHz Span 58 MHz
#Res BH 100 kHz #UBH 306 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11b MODE-Chain 1 )

- Agilent 22:29:23 Sep 9, 2006 R T
6dB BH, b Mode High Ch. a Mkrl 12,48 MHz

Ref 28 dBm Atten 28 dB B.30 4B
#Peak

Log
14

&/ -

I it

1
+]

Dffst #

11.5 /M u"*'\'

dB

: 7 X

1.4

dBm

LagAy , i

L e

Ef): ra 'm\ﬁ. *qmb.#l‘ll
FTun W

Swp

Center 2.462 00 GHz Span 50 MHz

#Res BW 106 kHz #YEH 300 kHz Sveep 20 ms (1001 pts)
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2dBi Antenna

CH Low ( 802.11b MODE-Chain 2 )

2 Agilent 22:19:16 Sep 9, 2006 R T
6dB BH, b Mode Low Ch. a Mkrl 11.79 MHz

Ref 28 dBm Atten 28 dB B.86 dB
#Peak

Log
14

dB/ po il
Offst 7

11.5 'N
dB )

Dl J/ ”'R
16

dBm ’ \
LagAy

I N |k,
£ ety %M I

;OH
'_)-ié

FTun

Swp

Center 2.412 00 GHz Span 50 MHz

#Res BH 100 kHz #UBH 306 kHz Sweepn 20 ms (1001 pts)
CH Mid ( 802.11b MODE-Chain 2 )

% Agilent 22:58:27 Sep 9, 2006 R T

EdB BW, b Mode Mid Ch. a Mkrl 18.35 MHz

Ref 28 dBm Atten 28 dB 0.47 dB

#Peak

Log

16 1R 1
dB/ W
Dffst 1
11.5 JJHr qmﬂu
dB

Dl ﬂy‘J \
3.6

dBm
LaAy

vl s2 MMW Wf \LWMM.J
53 FCW\W ’HW "\,\M,

£
FTun
Swp

Center 2.437 08 GHz Span 58 MHz
#Res BH 100 kHz #UBH 306 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11b MODE-Chain 2 )

- Agilent 22:24:06 Sep 9, 2006 R T
6dB BH, b Mode High Ch. a Mkrl 11.65 MHz

Ref 28 dBm Atten 28 dB B.57 dB
#Peak

Log
14

dB/ LR Al
Offst e
11.5 “\m
dB

DI ,f \
1.1

dBm 1
LagAy

o e

Ef): H‘L,W ) [ 0 |
FTun g
Swp

Center 2.462 00 GHz Span 50 MHz

#Res BW 106 kHz #YEH 300 kHz Sveep 20 ms (1001 pts)
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6dB BANDWIDTH (802.11g¢ MODE)

2dBi Antenna

CH Low ( 802.11g MODE-Chain 0 )

- Agilent 22:02:36 Sep 9, 2006 R T
6dE BH, g Mode Low Ch. a Mkrl 14.85 MHz

Ref 20 dBm Atten 2@ dB -0.04 dB
#Peak
Log
18
dB/ 1R 1l J 1

Offst T L e S
115 /‘t |
dB ./

ol
-0.5

dBnm ¥ Y
LaAy .-!U’JJ M.I

VL s2 w%k
3 FC MM *MWWM

£t
FTun
Swp

Center 2.412 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11g MODE-Chain 0 )

% Agilent 21:37:43 Sep 9, 2006 R T
GdE BH, g Mode Mid Ch. a Mkrl 15.48 MHz

Ref 28 dBm Atten 28 dB -0.46 dB
#Peak

Log
18

s e

dB

] }f/
-6.7 ,
dBm

LQHU I |L}<J"M

! e

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 22  of 382

CH High ( 802.11g MODE-Chain 0 )

- Agilent 21:32:22 Sep 9, 2006 R T

6dB BH, g Mode High Ch. a Mkrl 1585 MHz
Ref 28 dBm Atten 28 dB -8.56 dB
#Peak

Log

14

dB/ 1 1

Offst

11.5

dB

0l 1\1

-6.8 }

dBm i

LagAy M
Wm

V1 82

33 FC L
|

£
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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2dBi Antenna

CH Low ( 802.11g MODE-Chain 1)

- Agilent 21:57:28 Sep 9, 2006
6dB BH, g Mode Low Ch.

Ref 26 dBm Atten 20 dB

R T

& Mkrl 15.65 MHz
B.18 dB

#Peak
Log

14
dB/

Offst

11.5
dB

S

1]
-1.2

dBm

LagAy N

V1 82

33 FC

Ef):
FTun

Swp

Center 2,412 &
«Res BH 160 kHz

GHz
#UEW 300 kHz

Sweep 20 ms (1001 prs)

Span 50 MHz

CH Mid ( 802.11g MODE-Chain 1 )

3 Agilent 21:42:54 Sep 9, 2006
GdB BH, g Mode Mid Ch.

Ref 2@ dBm Atten 28 dB

R T

a Mkrl 15.48 MHz
-B.67 dB

#Peak
Log

1@
dB/
Offst

.-!.,Lim.u. %
e

iy
11.5
dB

D
-0.3

+T
,r""':‘_j

dBm
LaAy

My |

W1 52

53 FC

oo

£
FTun

Swp

Center 2.437 88 GHz

#Res BW 186 kHz #UEW 300 kHz

Sweep 20 ms (1061 pts)

Span 58 MHz
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CH High ( 802.11g MODE-Chain 1)

- Agilent 21:27:31 Sep 9, 2006 R T
6dB BH, g Mode High Ch. a Mkrl 1588 MHz

Ref 28 dBm Atten 28 dB -B.20 dB
#Peak

Log
14

dB/ 1R 1

Offst MM

11.5

dB

DI / \
-6.6 ,
dBim v *«4\“

LgAv ¢Wﬁf "
Ui 32
S$3 FC

£
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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2dBi Antenna

- Agilent 21:52:18 Sep 9, 2006
GdB BH, g Made Low Ch.

Ref 28 dBm Atten 26 dB

CH Low ( 802.11g MODE-Chain 2 )

R T
& Mkrl 15,98 MHz
8.68 dB

#Peak
Log

10
dB/
0ffst o
11.5
dB

B

I
e

ol j
-1.7

L= k

dB W
Lgl;nu ».N'M

W1 52 W

53 FC

£cfy |
FTun

Swp

Center 2.412 88 GHz

#Res BW 186 kHz #UEW 308 kHz

Span 58 MHz
Sweep 20 ms (1081 pts)

% Agilent 21:47:89 Sep 9, 2006
GdE BH, g Mode Mid Ch.

Ref 26 dBm Atten 26 dB

CH Mid ( 802.11g MODE-Chain 2 )

R T
& Mkrl 15.45 MHz
-0.05 dB

#Peak
Log

18

dB

dB/ 1
?{th %WH tf ‘.‘L.' l

ol JH
-0.8 "

A
o Wi

U s2 M
53 FCM

(i

E£0f):
FTun

Swp

Center 2,437 88 GHz

#Res BW 186 kHz #YEBH 300 kHz

Span 58 MHz
Sweep 20 ms (1881 pts)
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CH High ( 802.11g MODE-Chain 2 )

2 Agilent 21:22:18 Sep 9, 2006 R T
6dB BH, g Mode High Ch. a Mkrl 1588 MHz

Ref 28 dBm Atten 28 dB 1.79 dB
#Peak
Log

14 .
dB/ 1R 5

Offst 2
11.5 “\
4B

0, / k
. Wi b,

" e -

£ M W"m

FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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6dB BANDWIDTH (802.11n HT20 MODE)

2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 0 )

- Agilent 82:13:21 Aug 5, 2006 R T
GdE BH, g HT26 Mode Low Ch. a Mkrl 1638 MHz

Ref 20 dBm Atten 2@ dB -0.27 dB
#Peak
Log
18
dB/

Offa P RS o T o, e
dB o

Dl J
236 )
dBm M
LAy _'J!M "
V1 os2 M h"”w

3 FC WM
£0F): ' B

FTun
Swp

1

|
_;,._—-:"'_’

Center 2.412 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT20 MODE-Chain 0 )

% Agilent 16:40:48 Aug 3, 2006 R T
GdE BH, g HT26 Mode Mid Ch. a Mkrl 15,98 MHz

Ref 28 dBm Atten 28 dB -0.87 4B
#Peak

Log
18

M i
dB

DI ,/
-6.1

dBm
LaAy )

Ul 52 A
$3 FC |

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT20 MODE-Chain 0)

- Agilent B3:13:47 Aug 5, 2006 R T
6dB BH, g HT28 Mode High Ch. a Mkrl 1565 MHz

Ref 28 dBm Atten 28 dB B.17 dB
#Peak
Log
14
dB/

1R | 1
OH:St L] L T
HE rww,ﬂ Wﬁiﬁﬁﬁm‘www

dB

ol \
dEm

i
LagAy MM M ,

S e W%

£
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 1)
- Agilent 82:33:20 Aug 5, 2006 R T
6dB BH, g HT2@ Mode Low Ch, a Mkrl 14,65 MHz
Ref 2@ dBm Atten 28 dB 8,37 dB
#Peak
Log
16
dB/
Offot F YT WA I IO

11.5 A R
dB

Dl /J \
-2.5 b *
dBm

LaRAw ﬁfﬁ Hﬂm
Vi s2 ﬁqunhm L

gofy; e |
FTun
Swp

Center 2.412 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid (802.11n HT20 MODE-Chain 1)

% Agilent 18:32:28 Aug 3, 2006 R T
GdE BH, g HT26 Mode Mid Ch. a Mkrl 15.78 MHz

Ref 28 dBm Atten 28 dB B.52 dB
#Peak

Log
18

Sfff;t [;ﬁ{“]‘ Mool '1""L“'Jh."'.‘r ) l.é

11.5
dB

D
8.2
dBm

LaAy ;

Vi sz
53 FC |

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT20 MODE-Chain 1 )

- Agilent B2:59:56 Aug 5, 2006 R T
6dB BH, g HT28 Mode High Ch. a Mkrl 17.28 MHz

Ref 28 dBm Atten 28 dB -0.27 dB
#Peak
Log
14
da/ 1R | \

Offst 5
11.5 et W
4B

DI / \
08

dBm 7

LagAy b w

UL 52 L i

33 FC *W%w
il i

£ o
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 2)

% Agilent 82:42:16 Aug 5§, 2006 R T
GdE BH, g HT26 Mode Low Ch. a Mkrl 17.38 MHz

Ref 20 dBm Atten 2@ dB -0.31 dB
#Peak
Log
18
dB/

Iz o ol
dB \
o, ) \
dBm ] y
LAy m“f‘d h%".'-
YL g2 ‘FM w
§3 FC M Wf “

W"” ) |

£t
FTun
Swp

Center 2.412 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT20 MODE-Chain 2 )

% Agilent 16:25:58 Aug 3, 2006 R T
GdE BH, g HT26 Mode Mid Ch. a Mkrl 15.28 MHz

Ref 28 dBm Atten 28 dB 1.54 4B
#Peak

Log
18

SEFf;t 4 " ST u‘.rnl 1,‘\.‘, .

11.5

dB

ol R
0.4 r

dBm M
LgAv o

, A
Vi $2 .
$3 FC |

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BH 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT20 MODE-Chain 2 )

- Agilent B2:51:39 Aug 5, 2006 RL
6dB BH, g HT28 Mode High Ch. & Mkrl 16.38 MHz

Ref 28 dBm Atten 28 dB -1.14 dB
#Peak
Log
14
dB/ 1R

| | | | 1
i o R ik
dB
DI _/ \
dEn | 1

m
LgAw ,ﬂ’ﬁ M
VL o$2 .,w:“’“w W-@l
83 FC W “‘M
e [t |

FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1

Page 33 of 382

6dB BANDWIDTH (802.11n HT40 MODE)

2dBi Antenna

CH Low ( 802.11n HT40 MODE-Chain 0 )

- Agilent 18:36:56 Aug 7, 2006 R T
GdE BH, g HT48 Mode Low Ch. a Mkrl 35.65 MHz

Ref 20 dBm Atten 2@ dB -0.24 dB
#Peak
Log
18
dB/
Dffst

ééS 1,@'1 ﬁl ﬂ IR T %@aw“l‘i’
. [ L
-8.7

dBm ﬂ,f \,M
LaAy

V1 s2 |
53 FC

£t
FTun
Swp

Center 2.422 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT40 MODE-Chain 0 )

% Agilent 17:22:18 Aug 3, 2006 R T
GdE BH, g HT46 Mode Mid Ch. a Mkrl 36,18 MHz

Ref 2@ dBm Atten 2@ dB -0.02 dB
#Peak
Log
18
dB/ |
?{F? gﬂ-,h‘ ,-:M.'-_wl-.;.".*.l'.',fl'. ) IO VIRPOPR IO SRR . Hi.-*h,%ﬂwﬂwu; ool
4B T

e ] |
dBm i
LaAy M

V52
3 FC

NN
e alll

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT40 MODE-Chain 0)

- Agilent 12:30:19 Aug 7, 2006 R T
6dB BH, g HT48 Mode High Ch. a Mkrl 36,85 MHz
Ref 28 dBm Atten 28 dB B.89 4B
#Peak
Log
14
dB/
Offst

iR 1
3.1%35 .,.".r'*L‘« -'r-!‘:"' r'-'"'wwl L" by .~."-'J‘ Hpb "."”“"Fl‘,‘-"‘. l‘r..Jr-.‘L L*'Q

B ol

0 | | l

dBm
LagAy

V152 |
33 FC

£
FTun
Swp

Center 2.452 80 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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2dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 1)

- Agilent 19:45:54 Aug 7, 2006 R T

GdE BH, g HT48 Mode Low Ch. & Mkrl 35.78 MHz
Ref 20 dBm Atten 2@ dB -3.22 dB
#Peak
Log
16
dB/
Offst
115
dB

ol
-85
dBm

LgAvy

vl $2 M Ml

53 FC

r%ﬂHJ¢J¢$ﬁ"}““;h'L":; L;

£t
FTun
Swp

Center 2.422 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT40 MODE-Chain 1)

% Agilent 17:14:24 Aug 3, 2006 R T
GdE BH, g HT46 Mode Mid Ch. a Mkrl 35.38 MHz

Ref 2@ dBm Atten 2@ dB -2.56 dB
#Peak
Log
18
48/ ® [ RO I

I 1 |
Offst X SR B0 L P O I P Y P ok

115 JWW e L llwlur!\qu\ fﬂv\l[rw, r fin ll&!‘lq‘pw"'ln A ..,.'"w\

dB

2, . / 1 y
LaAy ”Wq |

V1 S2NEM#‘ WMMMI
S3 FC

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT40 MODE-Chain 1)

- Agilent 12:14:06 Aug 7, 2006 R T
6dB BH, g HT48 Mode High Ch. a Mkrl 3638 MHz

Ref 28 dBm Atten 28 dB -B.86 dB
#Peak
Log
14
dB/
Dffst

0l

! iy l
dBm yj
LagAy i
Vo2 |
S$3 FC

£
FTun
Swp

Center 2.452 80 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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2dBi Antenna

CH Low ( 802.11n HT40 MODE-Chain 2 )

- Agilent 18:54:39 Aug 7, 2006 R T
GdE BH, g HT48 Mode Low Ch. a Mkrl 34.65 MHz

Ref 20 dBm Atten 2@ dB 3,47 dB
#Peak
Log
18
dB/
Dffst

11.5 1 1
dB % S A bbb 'l 'JWM«?
DI { L

-7.8

dBm JJ ‘t\»
LaAy

vl s2),
53 FC

£t
FTun
Swp

Center 2.422 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT40 MODE-Chain 2 )

% Agilent 17:09:00 Aug 3, 2006 R T
GdE BH, g HT46 Mode Mid Ch. a Mkrl 36.25 MHz

Ref 28 dBm Atten 28 dB -8.27 dB
#Peak
Log
14
dB/

Off 1R_, I O N 1 | T
e 30 8 W YOO WSV P T A R -
dB ™ )
L ” \
dBm 7 W

Vi sz
33 FC

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT40 MODE-Chain 2 )

- Agilent 11:03:31 Aug 7, 2006 R T
6dB BH, g HT48 Mode High Ch. a Mkrl 3595 MHz

Ref 28 dBm Atten 28 dB B.29 dB
#Peak
Log
14
dB/
Dffst

gi%sﬁ t‘i.-.J‘- M«»«L\ *,I‘VJLSl?
DI [ | l
-8.7 _

dBm »’J
LgAy !
Ui 32
S$3 FC

£
FTun
Swp

Center 2.452 80 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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6dB BANDWIDTH (802.11b MODE)

3dBi Antenna

CH Low ( 802.11b MODE-Chain 0 )

# Agilent 23:14:13 Sep 9, 2006 R T
6dE BH, b Mode Low Ch. a Mkrl 16,15 MHz

Ref 20 dBm Atten 2@ dB 3,08 JdB
#Peak

Log
ég/ ’Eiuﬁﬁhthmhﬂhgh$;
Dffst f Y
11.5 Hﬁf wWL
dB .

DI f’ \
3.6

dBm |
LaRw

V1 52 | / \ J“*J“}%hﬁhd

§3 FC V

. } i | |
£0f) {4 T
FTun
Swp

Center 2.412 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11b MODE-Chain 0)

% Agilent 23:09:81 Sep 9, 2006 R T
GdE BH, b Mode Mid Ch. a Mkrl 11.86 MHz

Ref 28 dBm Atten 28 dB -B.65 dB
#Peak

Log
18

dB/ oy 5
0ffst

115 W,W \,\
dB .

: / \
31

dBm
LaAy | , |
. H ey
$3 FC \g !

" L 1
£0F): "IW”T-"P#W' ki ]
FTun
Swp

[y
el

o

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11b MODE-Chain 0 )

- Agilent 22:33:50 Sep 9, 2006 R T
6dB BH, b Mode High Ch. a Mkrl 11.45 MHz

Ref 28 dBm Atten 28 dB -1.79 dB
#Peak
Log
14
dB/
Dffst

:
;

11.5
dB

0, / \
dBm \'
LgAw f Ly

VL §2 Mw‘”w\f \WMJ
$3 FC | Jp“ ¥ W |

xz%!
=

eI COH IR el
FTun

Swp

Center 2.462 00 GHz Span 50 MHz

#Res BW 106 kHz #YEH 300 kHz Sveep 20 ms (1001 pts)
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3dBi Antenna

CH Low ( 802.11b MODE-Chain 1)

- Agilent 23:18:54 Sep 9, 2006 R T
6dB BH, b Mode Low Ch. a Mkrl 18.35 MHz

Ref 28 dBm Atten 28 dB 1.76 dB
#Peak
Log
14

o/ uemtiedring
1 4 ™y
) 4 \

dBm / J
LagAy

V152 Wmmf \ .

33 FC hﬁm

g " 4 Mot
FTun
Swp

Center 2.412 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)

CH Mid ( 802.11b MODE-Chain 1)

% Agilent 23:04:83 Sep 9, 2006 R T

EdB BW, b Mode Mid Ch. a Mkrl 11.88 MHz
Ref 28 dBm Atten 28 dB 0.48 4B
#Peak
Log
14
dB/ p
Dffst -
11.5
dB

o, /
dBm \
LaAy f

Pt r“'w WM‘

£
FTun
Swp

o
_:-’frg;éf

Center 2.437 08 GHz Span 58 MHz
#Res BH 100 kHz #UBH 306 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11b MODE-Chain 1 )

- Agilent 22:29:23 Sep 9, 2006 R T
6dB BH, b Mode High Ch. a Mkrl 12,48 MHz

Ref 28 dBm Atten 28 dB B.30 4B
#Peak

Log
14

&/ -

I it

1
+]

Dffst #

11.5 /M u"*'\'

dB

: 7 X

1.4

dBm

LagAy , i

L e

Ef): ra 'm\ﬁ. *qmb.#l‘ll
FTun W

Swp

Center 2.462 00 GHz Span 50 MHz

#Res BW 106 kHz #YEH 300 kHz Sveep 20 ms (1001 pts)
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3dBi Antenna
CH Low ( 802.11b MODE-Chain 2 )
2 Agilent 23:24:01 Sep 9, 2006 R T
GdB BH, b Mode Low Ch. a Mkrl 11.75 MHz
Ref 26 dBm Atten 28 dB a.12 dB
#Peak
Log
14

dB/ P 5
Offst W%
115 /N M
dB

Dl /-V \
17

dBm
LagAy

e \%www

£
FTun
Swp

Center 2.412 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)

CH Mid ( 802.11b MODE-Chain 2 )

% Agilent 22:58:27 Sep 9, 2006 R T
6dB BHW, b Mode Mid Ch. a Mkrl 16.35 MHz

Ref 28 dBm Atten 2@ dB B.47 dB
#Peak

Log
1@ 1R 1
dB/ W
Dffst 1
11.5 /J"! \
dB

Dl ﬂy“ \
36

dBm
LaAy

vl s2 MMW Wf \LWMM.J
53 FCW\W ’HW "\,\M,

£
FTun
Swp

Center 2.437 08 GHz Span 58 MHz
#Res BH 100 kHz #UBH 306 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11b MODE-Chain 2 )

- Agilent 22:24:06 Sep 9, 2006 R T
6dB BH, b Mode High Ch. a Mkrl 11.65 MHz

Ref 28 dBm Atten 28 dB B.57 dB
#Peak

Log
14

dB/ LR Al
Offst e
11.5 “\m
dB

DI ,f \
1.1

dBm 1
LagAy

o e

Ef): H‘L,W ) [ 0 |
FTun g
Swp

Center 2.462 00 GHz Span 50 MHz

#Res BW 106 kHz #YEH 300 kHz Sveep 20 ms (1001 pts)
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6dB BANDWIDTH (802.11g¢ MODE)

3dBi Antenna

CH Low ( 802.11g MODE-Chain 0 )

- Agilent 20:35:21 Sep 9, 2006 R T
6dE BH, g Mode Low Ch. a Mkrl 16,18 MHz

Ref 20 dBm Atten 2@ dB -0.63 dB
#Peak
Log
18
dB/
Offst &

|
115 S tf iz ;;ﬁ
dB
o] VH
-3.4

dBm “hy

LaAv M‘V H”-’L |

v s2 w’(w‘ M
53 FC L™
£0): lodid

FTun
Swp

-

Center 2.412 88 GHz Span 58 MHz
#Res BW 108 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11g MODE-Chain 0 )

% Agilent 21:01:48 Sep 9, 2006 R T
GdE BH, g Mode Mid Ch. a Mkrl 16.85 MHz

Ref 28 dBm Atten 28 dB -0.20 4B
#Peak
Log
14
dB/

Off 1% | bt a4
dB f n\
DI f Hh
Zo4

dBm W)»’ W
LgAy ] M%#
Vi 52 w*w M""‘J
53 FC W‘W

T,

£ [T
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11g MODE-Chain 0 )

% Agilent 21:06:14 Sep 9, 2006 R T

6dB BH, g Mode High Ch. a Mkrl 1575 MHz
Ref 28 dBm Atten 28 dB -8.32 dB
I

#Peak

Log

14

dB/ .
-2

dBm r "]
LagAy M

V1 g2
53 FC

e
el

Offst
11.5
dB

2]

E’”‘—ﬁ%ﬁ
g

£ 1
FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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3dBi Antenna

Ref 26 dBm

CH Low ( 802.11g MODE-Chain 1)

2 Agilent 20:41:02 Sep 9, 2006
6dB BH, g Mode Low Ch.

Atten 28 dB

R T
& Mkrl 16.85 MHz
-8.13 dB

#Peak
Log

14
dB/

iR |

Offst

11.5
dB

Aol G

phten

1]
-2.3

/

dBm

p

LagAy

V1 82

33 FC

WWl

Ef):
FTun

Swp

Center 2,412 &
«Res BH 160 kHz

GHz

#YEH 300 kHz

Span 50 MHz
Sweep 20 ms (1001 prs)

CH Mid ( 802.11g MODE-Chain 1 )

3 Agilent 20:56:22 Sep 9, 2006
6dB BW, g Mode Mid Ch.

R T

a Mkrl 16.45 MHz

Ref 2@ dBm

Atten 28 dB

8.21 dB

#Peak
Log

18
dB/

Offst

R

11.5
dB

D
-4.3

dBm
LaAy

W1 52 i

53 FC

£
FTun

Swp

Center 2.437 88 GHz
#Res BH 100 kHz

#UEW 300 kHz

Span 58 MHz
Sweep 20 ms (1061 pts)
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CH High ( 802.11g MODE-Chain 1)

- Agilent 21:10:57 Sep 9, 2006 R T
6dB BH, g Mode High Ch. & Mkrl 16.38 MHz

Ref 28 dBm Atten 28 dB -B.83 dB
#Peak
Log
14
dB/

Offst s L_v.',}‘.wmﬁﬁmﬁw -
115

dB /m

Dl Jﬂ
~2d

dBm L7 Ty
LagAy .Jﬁﬁ QHA
Vo2 A

33 FC M

gopy: [ |

FTun
Swp

E
,—*—"’_'ECH

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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3dBi Antenna

CH Low ( 802.11g MODE-Chain 2 )

% Agilent 20:45:42 Sep 9, 2006
6dB BH, g Mode Low Ch.

Ref 28 dBm Atten 26 dB

R T

& Mkrl 15,98 MHz
8.71 dB

#Peak
Log

1@
dB/

X [ |+

Offst

11.5
dB

SYRT MAT hd
arm‘ﬁlh T nrvv-‘\

D
-2.6

dBm
LgAvy

L

W1 52

53 FC

T

£t
FTun

i

Swp

Center 2,412 8
#Res B 100 kHz

GHz
#\JBH 360 kHz

Sweep 20 ms (1081 pts)

Span 58 MHz

CH Mid ( 802.11g MODE-Chain 2 )
% Agilent 20:50:14 Sep 9, 2006
GdB BH, g Mode Mid Ch.

Ref 26 dBm Atten 26 dB

R T

& Mkrl 15.85 MHz
-1.85 4B

#Peak
Log

18
dB/ 1R

dB

1]
-2.8

a——

11.5
r‘/

dBm
LaAy

V1 g2

il

53 FC

L

o~

E£0f):
FTun

L ||

Swp

Center 2,437 @
#Res BW 160 kHz

5Hz
#UBH 308 kHz

Sweep 20 ms (1881 pts)

Span 58 MHz
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CH High ( 802.11g MODE-Chain 2 )

- Agilent 21:16:07 Sep 9, 2006 R T
6dB BH, g Mode High Ch. a Mkrl 16.25 MHz

Ref 28 dBm Atten 28 dB B.20 4B
#Peak
Log
14
dB/

Offst CA TN ---'lem
11.5 }'
dB

e / \

dBm I h)
LagAy *ff th

Ul 52 | M
53 FC
£(P: |

FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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6dB BANDWIDTH (802.11n HT20 MODE)

3dBi Antenna

CH Low ( 802.11n HT20 MODE-Chain 0 )

% Agilent 19:46:23 Aug 1, 2006 R T

GdE BH, g HT26 Mode Low Ch. & Mkrl 16,98 MHz
Ref 20 dBm Atten 2@ dB B.21 dB
#Peak
Log
16
dB/
Offst 1R 1
115 -

) L
dB wa

o]
-47
dBm i

LaAy .V’i \h’*.'

. W |

53 FC M '
i

£

FTun M

Swip

Center 2.412 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT20 MODE-Chain 0 )

% Agilent 16:40:48 Aug 3, 2006 R T
GdE BH, g HT26 Mode Mid Ch. a Mkrl 15,98 MHz

Ref 28 dBm Atten 28 dB -0.87 4B
#Peak

Log
18

M i
dB

DI ,/
-6.1

dBm
LaAy

}
L L
Ul 52 A
$3 FC |

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 52 of 382

CH High ( 802.11n HT20 MODE-Chain 0 )

- Agilent 19:56:42 Aug 1, 2006 R T
6dB BH, g HT28 Mode High Ch. & Mkrl 16.58 MHz

Ref 28 dBm Atten 28 dB B.14 dB
#Peak
Log
14
dB/

Offst £, e - o

11.5 e WW

dB J}’W k
A

1]
-2.6

o M iy

et MWM
£0): W’MM .

FTun
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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3dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 1)
% Agilent 20:38:48 Aug 1, 2006 R T
6dB BH, g HT2@ Mode Low Ch, a Mkrl 1515 MHz
Ref 2@ dBm Atten 28 dB B.64 dB
#Peak
Log
18
dB/

Dffst - ﬁ i
11.5 Mhlnri_‘. FITR. ‘;\W\&“\
dB ﬂ"*i )

), ) \
dBm B |
LaAv mj mﬂ.
Vi s2 MI"" N\M
53 FC ﬂwﬂﬁmwﬁw ]
£0F: w

FTun

Swp

Center 2.412 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT20 MODE-Chain 1 )
% Agilent 18:32:28 Aug 3, 2006 R T
GdE BH, g HT26 Mode Mid Ch. a Mkrl 15.78 MHz

Ref 28 dBm Atten 28 dB B.52 dB
#Peak

Log
18

Sfff;t [;ﬁ{“]‘ Mool '1""L“'Jh."'.‘r ) l.é

11.5
dB

D
8.2
dBm

LaAy ;

Vi sz
53 FC |

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT20 MODE-Chain 1 )

- Agilent 20:10:41 Aug 1, 2006 R T
6dB BH, g HT28 Mode High Ch. a Mkrl 15.85 MHz

Ref 28 dBm Atten 28 dB B.1% dB
#Peak
Log
14
dB/

Offat y"%i"*"‘ AT .‘.nr..u,r.L.,.l
4B

o] )
dEn r

m

LaRw 1"“{ !
Vo5 L WM
83 FC W L

£ ;Wﬁ'“ |
FTun
Swp

il

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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3dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 2 )

- Agilent 20:28:37 Aug 1, 2006 R T
GdE BH, g HT26 Mode Low Ch. a Mkrl 16.65 MHz

Ref 20 dBm Atten 2@ dB 8,28 dB
#Peak
Log
18
dB/

Ot EXRR IR PY IR WAE:
dB ]WM r

o, ) | \

dBm L W
LaAy )ﬂ‘

V1os2 .MN %N.
$3 FC
£t W

FTun
Swp

Center 2.412 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT20 MODE-Chain 2 )

% Agilent 16:25:58 Aug 3, 2006 R T
GdE BH, g HT26 Mode Mid Ch. a Mkrl 15.28 MHz

Ref 28 dBm Atten 28 dB 1.54 4B
#Peak

Log
18

SEFf;t 4 " ST u‘.rnl 1,‘\.‘, .

11.5

dB

ol R
0.4 r

dBm waﬁﬂ
LgAv o

, A
Vi $2 .
$3 FC |

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BH 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT20 MODE-Chain 2 )

- Agilent 20:19:28 Aug 1, 2006 R T
6dB BH, g HT28 Mode High Ch. a Mkrl 1585 MHz

Ref 28 dBm Atten 28 dB B.75 dB
#Peak
Log
14
dB/

Offst 1R | | - [ 1
115 £ | - .,I' hh"h “;lrJ‘LJu._.".".“ 'i L
dB

D| IJ \\
-3.9

dBm

LagAy n“y

V1 82
33 FC

£ ¥ %|
FTun W
Swp

Center 2.462 00 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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6dB BANDWIDTH (802.11n HT40 MODE)

3dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 0 )
- Agilent 21:08:25 Aug 1, 2006 R T
6dB BH, g HT4@ Mode Low Ch, a Mkrl 34,88 MHz
Ref 2@ dBm Atten 28 dB -1.39 4B
#Peak
Log
18
dB/
Offst

11.5
dB E ook ;:LL.J\"‘ i b
O T )
dBm »f( '11%
LAy X A
Vs Mm""ﬁ %M

53 FC i
£t

FTun

Swp

Center 2.422 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT40 MODE-Chain 0 )

% Agilent 17:22:18 Aug 3, 2006 R T
GdE BH, g HT46 Mode Mid Ch. a Mkrl 36,18 MHz

Ref 2@ dBm Atten 2@ dB -0.02 dB
#Peak
Log
18
dB/ |
?{F? gﬂ-,h‘ ,-:M.'-_wl-.;.".*.l'.',fl'. ) IO VIRPOPR IO SRR . Hi.-*h,%ﬂwﬂwu; ool
4B T

e ] |
dBm i
LaAy M

V52
3 FC

NN
e alll

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT40 MODE-Chain 0 )

- Agilent 21:15:38 Aug 1, 2006 R T
6dB BH, g HT48 Mode High Ch. a Mkrl 36.25 MHz

Ref 28 dBm Atten 28 dB B.60 dB
#Peak
Log
14
dB/
Dffst

B fw@.ﬁmm m@w%

ol
-9.4

dBm \1‘
LagAy
vt 32M MI

33 FC

£
FTun
Swp

Center 2.452 80 GHz Span 50 MHz
«Res BH 160 kHz #\EH 360 kHz Sweepn 20 ms (1001 pts)
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3dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 1)
- Agilent 20:54:51 Aug 1, 2006 R T
6dB BH, g HT4@ Mode Low Ch, a Mkrl 3578 MHz
Ref 2@ dBm Atten 28 dB 2.34 dB
#Peak
Log
16
dB/
Offst
115
di (Efwwwlw\-m N O . W M*wa- e
g Jlj |
9.7 J

dBm 'J
LAy
UL 52 ,ﬁw

53 FCH™ l

£t
FTun
Swp

Center 2.422 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT40 MODE-Chain 1)

% Agilent 17:14:24 Aug 3, 2006 R T
GdE BH, g HT46 Mode Mid Ch. a Mkrl 35.38 MHz

Ref 2@ dBm Atten 2@ dB -2.56 dB
#Peak
Log
18
48/ ® [ RO I

I 1 |
Offst X SR B0 L P O I P Y P ok

115 JWW e L llwlur!\qu\ fﬂv\l[rw, r fin ll&!‘lq‘pw"'ln A ..,.'"w\

dB

2, . / 1 y
LaAy MH |

V1 82'“5”# WI
S3 FC

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT40 MODE-Chain 1 )

- Agilent 21:22:15 Aug 1, 2006 R T
6dB BH, g HT48 Mode High Ch. a Mkrl 3638 MHz

Ref 28 dBm Atten 28 dB B.38 dB
#Peak
Log
14
dB/
Dffst
11.5
dB

ol

" q-wj .L.n.. il M ol .JL. .JL«AMJ‘MM Srhtie Lé
-9.3

&
dBm }/ ! 1\
LagAy M
UL &2 M"\\n

[
i

1 "
53 FC[™ ™
Ef):
FTun
Swp
Center 2.452 80 GHz Span 50 MHz

#Res BW 106 kHz #YEH 300 kHz Sweep 20 ms (1001 pts)
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3dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 2)

- Agilent 21:02:83 Aug 1, 2006 R T

GdE BH, g HT48 Mode Low Ch. a Mkrl 35.78 MHz
Ref 26 dBm Atten 26 dB 1.54 dB
ol

#Peak

Log

18

-9.5

dBm

LgAvy ff/ L\'N,h

Vi s2 M‘N Wﬂk‘

dB/
Offst
11.5
dB

S

§3 FClM” |
£t

FTun

Swp

Center 2.422 88 GHz Span 58 MHz
#Res BW 1008 kHz #\JBW 300 kHz Sweep 20 ms (1081 pts)

CH Mid ( 802.11n HT40 MODE-Chain 2)

% Agilent 17:09:00 Aug 3, 2006 R T
GdE BH, g HT46 Mode Mid Ch. a Mkrl 36.25 MHz

Ref 28 dBm Atten 28 dB -8.27 dB
#Peak
Log
14
dB/

Off 1R_, I O N 1 | T
e 30 8 W YOO WSV P T A R -
dB ™ )
L ” \
dBm 7 W

Vi sz
33 FC

E£0f):
FTun
Swp

Center 2,437 88 GHz Span 58 MHz
#Res BW 160 kHz #\BW 360 kHz Sweep 20 ms (1001 pts)
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CH High ( 802.11n HT40 MODE-Chain 2 )

- Agilent 21:28:50 Aug 1, 2006 R T
6dB BH, g HT48 Mode High Ch. a Mkrl 33.99 MHz

Ref 28 dBm Atten 28 dB -1.73 dB
#Peak
Log
14
dB/
Dffst

v o] o

$3 FCPT e
Ef):
FTun
Swp
Center 2.452 80 GHz Span 50 MHz

#Res BW 106 kHz #YEH 300 kHz Sweep 20 ms (1001 pts)
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8.2 99% BANDWIDTH
LIMIT

None; for reporting purposes only.

TEST EQUIPMENTS
Description & Manufacturer Model No. Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 835253/002 September 24, 2005
AGILENT SPECTRUM ANALYZER | E4446A | MY433601.32 March 22 , 2006

TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

1. The spectrum shall be set as follows :
Span : The minimum span to fully display the emission and approximately 20dB below peak level.
RBW : The set to 1% to 3% of the approximate emission width.

2. Compute the combined power of all signal responses contained in the trace by covering all the data
points.

3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to the right
of the right marker and 0.5% of the power lies to the left of the left marker.

4. The 99% BW is the bandwidth between the right and left markers.
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TEST RESULTS

No non-compliance noted

For Dipole 2dBi Antenna (1):

IEEE 802.11b mode (Three TX)

Channel Frequency

99% Occupied power bandwidth

Channel (MHz)
(MHz) Chain0 | Chainl | Chain2
Low 2412 15.09 15.17 15.12
Middle 2437 15.09 15.14 15.14
High 2462 15.07 15.09 15.16

IEEE 802.11g mode

Three TX)

Channel Frequency

99% Occupied power bandwidth

Channel (MHz)
MH
(MHz) Chain0 | Chainl | Chain2
Low 2412 16.58 16.54 16.53
Middle 2437 16.59 16.53 16.53
High 2462 16.58 16.53 16.52

IEEE 802.11n HT20 mode (Three TX)

Channel Frequency 99% Occupied power bandwidth
Channel (MHz) (MHz)
Chain 0 Chain 1 Chain 2
Low 2412 17.79 17.76 17.73
Middle 2437 17.79 17.76 17.74
High 2462 17.78 17.75 17.73

IEEE 802.11n HT40 mode (Three TX)

Channel Frequency 99% Occupied power bandwidth
Channel (MHz) (MHz)
Chain 0 Chain 1 Chain 2
Low 2422 36.64 36.51 36.49
Middle 2437 36.55 36.51 36.45
High 2452 36.59 36.49 36.43
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For Dipole 3dBi Antenna (2):

IEEE 802.11b mode (Three TX)

Channel Frequency 99% Occupied power bandwidth
Channel (MHz) (MHz)
Chain 0 Chain 1 Chain 2
Low 2412 15.09 15.13 15.15
Middle 2437 15.09 15.14 15.14
High 2462 15.07 15.09 15.16

IEEE 802.11g mode (Three TX)
Channel Frequency 99% Occupied power bandwidth
Channel (MHz) (MHz)
Chain 0 Chain 1 Chain 2
Low 2412 16.58 16.54 16.52
Middle 2437 16.55 16.51 16.52
High 2462 16.56 16.53 16.50

IEEE 802.11n HT20 mode (Three TX)

Channel Frequency 99% Occupied power bandwidth
Channel (MHz) (MHz)
Chain 0 Chain 1 Chain 2
Low 2412 17.77 17.74 17.71
Middle 2437 17.79 17.76 17.74
High 2462 17.78 17.74 17.68

IEEE 802.11n HT40 mode (Three TX)

Channel Frequency

99% Occupied power bandwidth

Channel (MHz)
MH
(A Chain0 | Chainl | Chain2
Low 2422 36.66 36.50 36.48
Middle 2437 36.55 36.51 36.45
High 2452 36.67 36.47 36.48
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99% BANDWIDTH (802.11b MODE)

2dBi Antenna

CH Low ( 802.11b MODE-Chain 0 )

- Agilent 19:24:35 Sep 9, 2006 R T
99% BH, b Mode Low Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log i
14
dB/
Offst
11.5
dB

4
{

LagAy

ML 52
Center 2.412 8@ GHz Span 58 MHz
#Res BW 168 kHz #\BH 518 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
15.9863 MH=z x dB -26.00 dB

Transmit Freq Error  18.681 kHz
% dB Banduidth 19.067 MHz

CH Mid ( 802.11b MODE-Chain 0 )

3 Agilent 19:50:48 Sep 9, 2006 R T
99% BHW, b Mode Mid Ch.

Ref 260 dBm Atten 28 dB

#Peak
Log e
14 .
dB/
Offst
11.5
dB e

<

LaAy

Ml $2
Center 2,437 00 GHz Span 50 MHz
#Res BH 160 kHz #\JEH 510 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
15.8910 MHz x dB -26.00 dB

Transmit Freq Error  -19.288 kHz
% B Banduidth 18.822 MHz
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CH High ( 802.11b MODE-Chain 0 )

2 Agilent 19:27:01 Sep 9, 2006 R T
99% BH, b Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB -t

<
4]

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 168 kHz #\BH 518 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
15.8737 MH=z x dB -26.00 dB

Transmit Freq Error  -G4.445 kHz
% dB Banduidth 18.953 MHz
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2dBi Antenna
CH Low ( 802.11b MODE-Chain 1)

% Agilent 19:22:25 Sep 9, 2006 R T
99% BM, b Mode Low Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
16
dB/
Offst
115
dB

4
]

LgAvy

ML 32
Center 2.412 08 GHz Span 58 MHz
#Res BH 160 kHz #UBH 518 kHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
15.1691 MHz x dB -26.00 dB

Transmit Freq Error  16.878 kHz
% ¢B Bandwidth 19,898 MHz

CH Mid ( 802.11b MODE-Chain 1)

% Agilent 19:46:28 Sep 9, 2006 R T
997 BH, b Mode Mid Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
14
dB/
Offst
115
dB

g

243

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 160 kHz #UBH 518 kHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
15.1395 MHz x dB  -26.00 dB

Transmit Freq Error  -14.499 kHz
% dB Bandwidth 15,856 MHz
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CH High ( 802.11b MODE-Chain 1 )

2 Agilent 19:29:26 Sep 9, 2006 R T
99% BH, b Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

L
£

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 168 kHz #\BH 518 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
15.9883 MH=z x dB -26.00 dB

Transmit Freq Error  -29.816 kHz
% dB Banduidth 18.775 MHz
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2dBi Antenna
CH Low ( 802.11b MODE-Chain 2 )

- Agilent 19:20:87 Sep 9, 2006 R T
99% BM, b Mode Low Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
16
dB/
Offst
115
dB .

<L
O

LgAvy

ML 32
Center 2.412 08 GHz Span 58 MHz
#Res BH 160 kHz #UBH 518 kHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
15.1236 MHz x dB -26.00 dB

Transmit Freq Error  13.847 kHz
% ¢B Bandwidth 15,923 MHz

CH Mid ( 802.11b MODE-Chain 2 )

% Agilent 19:44:88 Sep 9, 2006 R T
99% BH, b Mode Mid Ch.

Ref 26 dBm Atten 20 dB
#Peak |
Log I
14 &
dB/
Dffst
11.5
dB

£

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 160 kHz #UBH 518 kHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
15.1439 MHz X dB -26.00 dB

Transmit Freq Error  7.284 kHz
% dB Bandwidth 19.122 MHz
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CH High ( 802.11b MODE-Chain 2 )

- Agilent 19:31:36 Sep 9, 2006 R T
99% BH, b Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

L+ 3
G

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 168 kHz #\BH 518 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
15.1588 MH=z x dB -26.00 dB

Transmit Freq Error  -28.954 kHz
% dB Banduidth 18.782 MHz
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99% BANDWIDTH (802.11g¢ MODE)

2dBi Antenna
CH Low ( 802.11g MODE-Chain 0 )

% Agilent 183:53:40 Sep 9, 2006 R T
99% BH, g Mode Low Ch,
Ref 20 dBm Atten 2@ dB
#Peak
Log
16 N
dB/ ) A
Dffst
115
dB
LgAvy
ML S2
Center 2.412 08 GHz Span 58 MHz
#Res BH 180 kHz #YBK 568 kHz Sweep 20 ms (1061 pts)

Occupied Bandwidth Occ BW 7% Pur  99.60

16.5825 MHz ®x dB -26.80 dB

Transmit Freq Error  -16.812 kHz
% ¢B Bandwidth 22,085 MHz

CH Mid ( 802.11g MODE-Chain 0 )

% Agilent 18:33:82 Sep 9, 2006 R T
997 BH, g Mode Mid Ch.

Ref 20 dBm Atten 2@ dB
#Peak |
Log |
14
dB/
Offst
115
dB

43
23

LaAy

ML S2
Center 2.437 08 GHz Span 58 MHz
#Res BU 180 kHz #UBH 560 kHz Sweep 20 ms (1001 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7

16.5901 MHz x dB  -26.00 dB

Transmit Freq Error  —48.965 kHz
% dB Bandwidth 21.358 MHz
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CH High ( 802.11g MODE-Chain 0 )

- Agilent 18:38:07 Sep 9, 2006 R T
99% BH, g Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 180 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
16.5819 MH=z x dB -26.00 dB

Transmit Freq Error  -54.369 kHz
% dB Banduidth 21.855 MHz
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2dBi Antenna

CH Low ( 802.11g MODE-Chain 1 )

- Agilent 18:50:58 Sep 9, 2006 R T
997 BH, g Mode Low Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Dffst
11.5
dB

&
43

LagAy

ML 52
Center 2.412 8@ GHz Span 58 MHz
#Res BW 180 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
16.5369 MH=z x dB -26.00 dB

Transmit Freq Error  -17.116 kHz
% dB Banduidth 21.865 MHz

CH Mid ( 802.11g MODE-Chain 1 )

3 Agilent 18:30:87 Sep 9, 2006 R T
99% BW, g Mode Mid Ch.

Ref 28 dBm Atten 2@ dB

#Peak
Log
18
dB/
Dffst
11.5
dB

&
23

LaAy

Ml $2
Center 2,437 00 GHz Span 50 MHz
«Res BH 130 kHz #\JBH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
16.5277 MHz x dB -26.00 dB

Transmit Freq Error  -25.356 kHz
% B Banduidth 21.068 MHz
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CH High ( 802.11g MODE-Chain 1 )

2 Agilent 18:42:11 Sep 9, 2006 R T
99% BH, g Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak |
Log | !
14
dB/
Offst
11.5
dB

1+ 3
43

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 180 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
16.5275 MH=z x dB -26.00 dB

Transmit Freq Error  -37.439 kHz
% dB Banduidth 20.845 MHz
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2dBi Antenna
CH Low ( 802.11g MODE-Chain 2 )

- Agilent 18:48:24 Sep 9, 2006 R T
997 BH, g Mode Low Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Dffst
11.5
dB

4
<

LagAy

ML 52
Center 2.412 8@ GHz Span 58 MHz
#Res BW 180 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
16.5257 MH=z x dB -26.00 dB

Transmit Freq Error  4.898 kHz
% dB Banduidth 21.828 MHz

CH Mid ( 802.11g MODE-Chain 2 )

% Agilent 18:26:42 Sep 9, 2006 R T
99% BW, g Mode Mid Ch.

Ref 28 dBm Atten 2@ dB

#Peak |
Log ]
18
dB/
Dffst
11.5
dB

&
<

LaAy

Ml $2
Center 2,437 00 GHz Span 50 MHz
«Res BH 130 kHz #\JBH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
16.5255 MHz x dB -26.00 dB

Transmit Freq Error  -17.423 kHz
% B Banduidth 20,879 MHz
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CH High ( 802.11g MODE-Chain 2 )

- Agilent 18:45:11 Sep 9, 2006 R T
99% BH, g Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB 4

3+ 3
4

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 180 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
16.5162 MH=z x dB -26.00 dB

Transmit Freq Error  -23.263 kHz
% dB Banduidth 20.864 MHz
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99% BANDWIDTH (802.11n HT20 MODE )

2dBi Antenna

- Agilent 52:14:81 Aug 5, 2006
997 BH, g HT2@ Mode Low Ch.
Ref 26 dBm Atten 26 dB

CH Low ( 802.11n HT20 MODE-Chain 0 )

R T

#Peak

Log
18 i

dB/

Offst

11.5
dB

LgAvy

M1 52

Center 2.412 88 GHz
#Res BH 208 kHz

Occupied Bandwidth
17.7888 MHz

#UBEW 568 kHz

Transmit Freq Error  13.829 kHz
% ¢B Bandwidth 22,625 MHz

Span 58 MHz
Sweep 20 ms (1061 pts)

Occ BH % Pwr 99.08 %
®x dB -26.80 dB

% Agilent 16:13:88 Aug 3, 2006
99% B, g HT20 Mode Mid Ch.
Ref 26 dBm Atten 26 dB

CH Mid ( 802.11n HT20 MODE-Chain 0 )

R T

#Peak

Log
18

¢

23

dB/

Offst

11.5
dB

LaAy

ML S2

Center 2.437 B8 GHz
#Res BH 208 kHz

Occupied Bandwidth
17.7941 MHz

#UEW 620 kHz

Transmit Freq Error  -13.502 kHz
% dB Bandwidth 22.715 MHz

Span 58 MHz
Sweep 20 ms (1081 pts)

Occ BH % Pur 99,068 2
% dB -26.00 dB
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CH High ( 802.11n HT20 MODE-Chain 0 )

- Agilent B3:15:04 Aug 5, 2006 R T
99% BH, g HT28 Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 200 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
17.7841 MH=z x dB -26.00 dB

Transmit Freq Error  -46.399 kHz
% dB Banduidth 22.810 MHz
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2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 1)

% Agilent 82:34:18 Aug 5, 2006 R T
997 BH, g HT2@ Mode Low Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
16
dB/
Offst
115
dB

LgAvy

ML 32
Center 2.412 08 GHz Span 58 MHz
#Res BH 208 kHz #UBH 566 kHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.7560 MHz x dB -26.00 dB

Transmit Freq Error  -3.270 kHz
% ¢B Bandwidth 22,884 MHz

CH Mid ( 802.11n HT20 MODE-Chain 1)

% Agilent 160:04:85 Aug 8, 2006 R T
99% B, g HT20 Mode Mid Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
14
dB/
Offst
115
dB y

<
¢

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 208 kHz #UBH 520 kHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.7645 MHz X dB -26.00 dB

Transmit Freq Error  -25.064 kHz
% dB Bandwidth 22.828 MHz
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CH High ( 802.11n HT20 MODE-Chain 1 )

- Agilent B3:00:37 Aug 5, 2006 R T
99% BH, g HT28 Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

2+ 3
<

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 200 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
17.7515 MHz x dB -26.00 dB

Transmit Freq Error  -29.147 kHz
% dB Banduidth 22.427 MHz
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2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 2 )

- Agilent 82:42:54 Aug 5, 2006 R T
997 BH, g HT2@ Mode Low Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
16
dB/
Offst
115
dB

2+ 3
o

LgAvy

ML 32
Center 2.412 08 GHz Span 58 MHz
#Res BH 208 kHz #UBH 566 kHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.7316 MHz x dB -26.00 dB

Transmit Freq Error  6.038 kHz
% ¢B Bandwidth 22.797 MHz

CH Mid ( 802.11n HT20 MODE-Chain 2 )

% Agilent 16:21:85 Aug 3, 2006 R T
99% B, g HT20 Mode Mid Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
14 <&
dB/
Offst
115
dB o

&

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 208 kHz #UBH 560 kHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.7444 MHz x dB  -26.00 dB

Transmit Freq Error  -25.665 kHz
% dB Bandwidth 22.548 MHz
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CH High ( 802.11n HT20 MODE-Chain 2 )

% Agilent B2:52:13 Aug 5, 2006 R T
9% BH, g HT28 Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

<:>
<

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 200 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
17.7315 MHz x dB -26.00 dB

Transmit Freq Error  -22.932 kHz
% dB Banduidth 21.987 MHz
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99% BANDWIDTH (802.11n HT40 MODE )

2dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 0)

- Agilent 18:37:34 Aug 7, 2006 R T

99% BW, g HT4@ Mode Low Ch.

Ref 20 dBm Atten 2@ dB

#Peak

Log

18

dB/ ? i

Dffst

11.5 o —

dB

LgAvy

ML $2

Center 2.422 08 GHz Span 58 MHz

#Res BH 398 kHz #UBH 1.2 MHz Sweep 20 ms (1061 pts)

Occupied Bandwidth Occ BW 7% Pur  99.60
36.6398 MHz ®x dB -26.80 dB

Transmit Freq Error  58.655 kHz
% ¢B Bandwidth 47,863 MHz

CH Mid ( 802.11n HT40 MODE-Chain 0)

% Agilent 18:53:53 Aug 3, 2006 R T
99% BH, g HT48 Mode Mid Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
16 el e
dB/
Offst
115 = iy
dB

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 398 kHz #VBH 1.2 MHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
36.5496 MHz X dB -26.00 dB

Transmit Freq Error  -13.0867 kHz
% dB Bandwidth 47.376 MHz
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CH High ( 802.11n HT40 MODE-Chain 0 )

- Agilent 12:31:00 Aug 7, 2006 R T
997 BH, g HT48 Mode High Ch.

Ref 26 dBm Atten 28 dB

#Peak
Log
16 S e
dB/ ¢ S
Offst
115
dB

LagAy

ML 52
Center 2.452 8@ GHz Span 58 MHz
#Res BW 398 kHz #BH 1.2 MHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
36.5882 MH=z x dB -26.00 dB

Transmit Freq Error  -90.353 kHz
% dB Banduidth 47.008 MHz




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 86  of 382

2dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 1)
% Agilent 19:46:39 Aug 7, 2006 R T
99% BW, g HT4@ Mode Low Ch.
Ref 20 dBm Atten 2@ dB
#Peak
Log
dB/ 7 ®
Dffst
11.5 T
dB
LgAvy
ML $2
Center 2.422 08 GHz Span 58 MHz
#Res BH 398 kHz #UBH 1.2 MHz Sweep 20 ms (1061 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
36.5105 MHz ®x dB -26.08 dB

Transmit Freq Error  44.943 kHz
% ¢B Bandwidth 46,245 MHz

CH Mid ( 802.11n HT40 MODE-Chain 1)

% Agilent 17:01:32 Aug 3, 2006 R T
99% BH, g HT48 Mode Mid Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
16 < i+
dB/
Offst
115
dB

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 398 kHz #VBH 1.2 MHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
36.5123 MHz x dB  -26.00 dB

Transmit Freq Error  10.921 kHz
% dB Bandwidth 47.796 MHz
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CH High ( 802.11n HT40 MODE-Chain 1 )

- Agilent 12:26:46 Aug 7, 2006 R T
997 BH, g HT48 Mode High Ch.

Ref 26 dBm Atten 28 dB

#Peak
Log
16 U U S S NN FFNUIN IO
dB/ Y <
Offst
115
dB

LagAy

ML 52
Center 2.452 8@ GHz Span 58 MHz
#Res BW 398 kHz #BH 1.2 MHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
36.4888 MH=z x dB -26.00 dB

Transmit Freq Error  -13.761 kHz
% dB Banduidth 46.685 MHz
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2dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 2 )

- Agilent 18:55:33 Aug 7, 2006 R T

99% BW, g HT4@ Mode Low Ch.

Ref 20 dBm Atten 2@ dB

#Peak

Log

18 U RN N B

dB/ s M

Dffst

11.5 Crw—

dB

LgAvy

ML $2

Center 2.422 08 GHz Span 58 MHz

#Res BH 398 kHz #UBH 1.2 MHz Sweep 20 ms (1061 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
36.4861 MHz ®x dB -26.08 dB

Transmit Freq Error  42.841 kHz
% ¢B Bandwidth 46,621 MHz

CH Mid ( 802.11n HT40 MODE-Chain 2 )

% Agilent 17:05:47 Aug 3, 2006 R T
99% BH, g HT48 Mode Mid Ch.

Ref 2@ dBm Atten 2@ dB

#Peak
Log
18 < <
dB/
Dffst
11-5 I Lo thi—
dB

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 398 kHz #VBH 1.2 MHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
36.4527 MHz X dB -26.00 dB

Transmit Freq Error  17.275 kHz
% dB Bandwidth 47.842 MHz
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% Agilent 11:04:28 Aug 7, 2006
99% BH, g HT48 Mode High Ch.

Ref 26 dBm Atten 20 dB

CH High ( 802.11n HT40 MODE-Chain 2 )

R T

#Peak

Log
14

dB/

Offst

11.5
dB

LagAy

ML &2

Center 2,452 @
#Res BW 398 kHz

5Hz
#UBH 1.2 MHz

Occupied Bandwidth
36.4321 MHz

7.726 kHz
45.943 MHz

Transmit Freq Error
% dB Bandwidth

Span 58 MHz
Sweep 20 ms (1881 pts)

Occ BH % Pur

9306

®x dB -26.00 dB
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99% BANDWIDTH (802.11b MODE)

3dBi Antenna

CH Low ( 802.11b MODE-Chain 0 )

2 Agilent 19:59:14 Sep 9, 2006 R T
99% BH, b Mode Low Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

<
F3

LagAy

ML 52
Center 2.412 8@ GHz Span 58 MHz
#Res BW 168 kHz #\BH 518 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
15.9888 MH=z x dB -26.00 dB

Transmit Freq Error  13.178 kHz
% dB Banduidth 18.819 MHz

CH Mid ( 802.11b MODE-Chain 0 )

3 Agilent 19:50:48 Sep 9, 2006 R T
99% BHW, b Mode Mid Ch.

Ref 260 dBm Atten 28 dB

#Peak
Log e
14 .
dB/
Offst
11.5
dB e

<

LaAy

Ml $2
Center 2,437 00 GHz Span 50 MHz
#Res BH 160 kHz #\JEH 510 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
15.8910 MHz x dB -26.00 dB

Transmit Freq Error  -19.288 kHz
% B Banduidth 18.822 MHz
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CH High ( 802.11b MODE-Chain 0 )

2 Agilent 19:27:01 Sep 9, 2006 R T
99% BH, b Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB -t

<
4]

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 168 kHz #\BH 518 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
15.8737 MH=z x dB -26.00 dB

Transmit Freq Error  -G4.445 kHz
% dB Banduidth 18.953 MHz
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3dBi Antenna

CH Low ( 802.11b MODE-Chain 1)

2 Agilent 20:01:30 Sep 9, 2006
99% BH, b Mode Low Ch.

Ref 26 dBm Atten 20 dB

R T

#Peak

Log 1
14 >

dB/

Offst

11.5
dB

LagAy

ML &2

Center 2,412 8@
#Res BW 168 kHz

Occupied Bandwidth
15.1316 MHz

5Hz
#UBH 518 kHz

22,778 kHz
19.848 MHz

Transmit Freq Error
% dB Bandwidth

Sweep 20 ms (1881 pts)
Occ BH % Pur

Span 58 MHz

9306

®x dB -26.00 dB

CH Mid ( 802.11b MODE-Chain 1)

% Agilent 19:46:28 Sep 9, 2006
99% BW, b Mode Mid Ch.

Ref 2@ dBm Atten 28 dB

R T

#Peak

Log

18
dB/

.Y
¥

243

Offst

11.5
dB

LaAy

ML 52

Center 2,437 @
#Res BH 160 kHz

GHz
#VBW 518 kHz

Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
15.1395 MHz x dB  -26.00 dB

Transmit Freq Error  -14.493 kHz

% dB Bandwidth 158,856 MHz

Span 50 MHz
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CH High ( 802.11b MODE-Chain 1 )

2 Agilent 19:29:26 Sep 9, 2006 R T
99% BH, b Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

L
£

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 168 kHz #\BH 518 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
15.9883 MH=z x dB -26.00 dB

Transmit Freq Error  -29.816 kHz
% dB Banduidth 18.775 MHz
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3dBi Antenna
CH Low ( 802.11b MODE-Chain 2 )

2 Agilent 20:03:47 Sep 9, 2006 R T
99% BH, b Mode Low Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

ol
<

LagAy

ML 52
Center 2.412 8@ GHz Span 58 MHz
#Res BW 168 kHz #\BH 518 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
15.1459 MH=z x dB -26.00 dB

Transmit Freq Error 18,991 kHz
% dB Banduidth 18.856 MHz

CH Mid ( 802.11b MODE-Chain 2 )

3 Agilent 19:44:88 Sep 9, 2006 R T
99% BW, b Mode Mid Ch.

Ref 28 dBm Atten 2@ dB

#Peak
Log I
18 &
dB/
Dffst
11.5
dB

43

LaAy

Ml $2
Center 2,437 00 GHz Span 50 MHz
#Res BH 160 kHz #\JEH 510 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
15.1439 MHz x dB -26.00 dB

Transmit Freq Error  7.204 kHz
% B Banduidth 19.122 MHz
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CH High ( 802.11b MODE-Chain 2 )

- Agilent 19:31:36 Sep 9, 2006 R T
99% BH, b Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

L+ 3
G

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 168 kHz #\BH 518 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
15.1588 MH=z x dB -26.00 dB

Transmit Freq Error  -28.954 kHz
% dB Banduidth 18.782 MHz
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99% BANDWIDTH (802.11g¢ MODE)

3dBi Antenna

CH Low ( 802.11g MODE-Chain 0 )

- Agilent 20:31:36 Sep 9, 2006 R T
99% BH, g Mode Low Ch,

Ref 20 dBm Atten 2@ dB

#Peak
Log
18 WO
dB/
Dffst
11.5
dB

LgAvy

ML 32
Center 2.412 08 GHz Span 58 MHz
#Res BH 130 kHz #UBH 566 kHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
16.5766 MHz x dB -26.00 dB

Transmit Freq Error  -13.882 kHz
% ¢B Bandwidth 21.294 MHz

CH Mid ( 802.11g MODE-Chain 0 )

% Agilent 20:14:28 Sep 9, 2006 R T
997 BH, g Mode Mid Ch.

Ref 20 dBm Atten 2@ dB
#Peak |
Log |
14
dB/
Offst
115
dB

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 130 kHz #UBH 560 kHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
16.5481 MHz X dB -26.00 dB

Transmit Freq Error  -35.363 kHz
% dB Bandwidth 20,980 MHz
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CH High ( 802.11g MODE-Chain 0 )

- Agilent 20:17:59 Sep 9, 2006 R T
99% BH, g Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

{
4

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 180 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
16.5587 MH=z x dB -26.00 dB

Transmit Freq Error  -54.436 kHz
% dB Banduidth 21.220 MHz
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2dBi Antenna

CH Low ( 802.11g MODE-Chain 1 )

- Agilent 20:29:24 Sep 9, 2006 R T
997 BH, g Mode Low Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Dffst
11.5
dB

LagAy

ML 52
Center 2.412 8@ GHz Span 58 MHz
#Res BW 180 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
16.5372 MH=z x dB -26.00 dB

Transmit Freq Error  -14.613 kHz
% dB Banduidth 21.287 MHz

CH Mid ( 802.11g MODE-Chain 1 )

% Agilent 20:11:05 Sep 9, 2006 R T
99% BW, g Mode Mid Ch.

Ref 28 dBm Atten 2@ dB

#Peak
Log
18
dB/
Dffst
11.5
dB

243
<

LaAy

Ml $2
Center 2,437 00 GHz Span 50 MHz
«Res BH 130 kHz #\JBH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
16.5094 MHz x dB -26.00 dB

Transmit Freq Error  -31.781 kHz
% B Banduidth 20,614 MHz
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CH High ( 802.11g MODE-Chain 1 )

2 Agilent 20:20:47 Sep 9, 2006 R T
99% BH, g Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 180 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
16.5311 MH=z x dB -26.00 dB

Transmit Freq Error  -47.928 kHz
% dB Banduidth 20.731 MHz
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2dBi Antenna
CH Low ( 802.11g MODE-Chain 2 )

- Agilent 20:26:25 Sep 9, 2006 R T
997 BH, g Mode Low Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Dffst
11.5
dB

LagAy

ML 52
Center 2.412 8@ GHz Span 58 MHz
#Res BW 180 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
16.5168 MH=z x dB -26.00 dB

Transmit Freq Error  -6.175 kHz
% dB Banduidth 21.834 MHz

CH Mid ( 802.11g MODE-Chain 2 )

3 Agilent 20:07:46 Sep 9, 2006 R T
99% BW, g Mode Mid Ch.

Ref 28 dBm Atten 2@ dB

#Peak
Log
18
dB/
Dffst
11.5
dB

LaAy

Ml $2
Center 2,437 00 GHz Span 50 MHz
«Res BH 130 kHz #\JBH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
16.5229 MHz x dB -26.00 dB

Transmit Freq Error  -15.214 kHz
% B Banduidth 21.625 MHz
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CH High ( 802.11g MODE-Chain 2 )

2 Agilent 20:23:50 Sep 9, 2006 R T
99% BH, g Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Offst
11.5
dB

2+
&

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 180 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
16.5042 MHz x dB -26.00 dB

Transmit Freq Error  -28.812 kHz
% dB Banduidth 20.913 MHz
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99% BANDWIDTH (802.11n HT20 MODE)

3dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 0 )

- Agilent 19:47:07 Aug 1, 2006 R T

997 BH, g HT20 Mode Low Ch.

Ref 26 dBm Atten 28 dB

#Paak

Log

14 S TR B S I

dB/ ¢ ¢

Offst

11.5

dB

LagAy

ML 52

Center 2.412 8@ GHz Span 58 MHz

#Res BH 200 kHz #\BW 5668 kHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BW 7% Pur  99.00
17 7727 HHZ ®x dB -26.06 dB

Transmit Freq Error  1.716 kHz
% dB Banduidth 22.520 MHz

CH Mid ( 802.11n HT20 MODE-Chain 0)

3 Agilent 16:13:88 Aug 3, 2006 R T
99% BH, g HT28 Mode Mid Ch.

Ref 28 dBm Atten 28 dB

#Peak |
Log T
14 P
dB/
Dffst
11.5
dB

s

LaAy

Ml $2
Center 2,437 00 GHz Span 50 MHz
#Res BH 260 kHz #\JBH 620 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.7941 MHz x dB -26.00 dB

Transmit Freq Error  -13.582 kHz
% B Banduidth 22,715 MHz
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CH High ( 802.11n HT20 MODE-Chain 0)

- Agilent 19:57:23 Aug 1, 2006 R T
997 BH, g HT28 Made High Ch.

Ref 26 dBm Atten 28 dB

#Peak
Log
16 i aigeunbnabundg Lkt bb b ot
dB/ Y <
Offst
115
dB

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 200 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
17.7750 MH=z x dB -26.00 dB

Transmit Freq Error  -43.289 kHz
% dB Banduidth 22.391 MHz
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3dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 1)

- Agilent 20:39:24 Aug 1, 2006 R T
997 BH, g HT2@ Mode Low Ch.

Ref 26 dBm Atten 20 dB

#Peak
Log
16 RETT FYRUT Y WOy T N
dB/ ¢ ¢
Offst
115
dB

LgAvy

ML 32
Center 2.412 08 GHz Span 58 MHz
#Res BH 208 kHz #UBH 566 kHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.7363 MHz x dB -26.00 dB

Transmit Freq Error  -1.373 kHz
% ¢B Bandwidth 22,484 MHz

CH Mid ( 802.11n HT20 MODE-Chain 1)

% Agilent 160:04:85 Aug 8, 2006 R T
99% B, g HT20 Mode Mid Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
14
dB/
Offst
115
dB y

<
¢

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 208 kHz #UBH 520 kHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.7645 MHz X dB -26.00 dB

Transmit Freq Error  -25.064 kHz
% dB Bandwidth 22.828 MHz
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CH High ( 802.11n HT20 MODE-Chain 1 )

2 Agilent 20:11:19 Aug 1, 2006 R T
997 BH, g HT28 Made High Ch.

Ref 26 dBm Atten 28 dB

#Peak
Log
16 beud,
dB/ 7 b
Offst
115
dB

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 200 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
17.7368 MH=z x dB -26.00 dB

Transmit Freq Error  -23.299 kHz
% dB Banduidth 21.816 MHz
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3dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 2 )

- Agilent 20:29:12 Aug 1, 2006 R T
997 BH, g HT2@ Mode Low Ch.

Ref 26 dBm Atten 20 dB

#Peak
Log
16 TV I AR . N
dB/ ¢ ¢
Offst
115
dB

LgAvy

ML 32
Center 2.412 08 GHz Span 58 MHz
#Res BH 208 kHz #UBH 566 kHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.7097 MHz x dB -26.00 dB

Transmit Freq Error  -17.773 kHz
% ¢B Bandwidth 22,198 MHz

CH Mid ( 802.11n HT20 MODE-Chain 2)

% Agilent 16:21:85 Aug 3, 2006 R T
99% B, g HT20 Mode Mid Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
14 <&
dB/
Offst
115
dB o

&

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 208 kHz #UBH 560 kHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
17.7444 MHz x dB  -26.00 dB

Transmit Freq Error  -25.665 kHz
% dB Bandwidth 22.548 MHz
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CH High ( 802.11n HT20 MODE-Chain 2 )

2 Agilent 20:20:04 Aug 1, 2006 R T
99% BH, g HT28 Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14 ke Lt
dB/
Offst
11.5
dB

LagAy

ML 52
Center 2.462 8@ GHz Span 58 MHz
#Res BW 200 kHz #\BH 560 kHz Sweep 20 ms (1001 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
17.6833 MH=z x dB -26.00 dB

Transmit Freq Error  -30.802 kHz
% dB Banduidth 22.827 MHz
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99% BANDWIDTH (802.11n HT40 MODE)

3dBi1 Antenna
CH Low ( 802.11n HT40 MODE-Chain 0)

- Agilent 19:07:88 Jul 26, 2006 R T

99% BW, g HT40 Mode Low Ch.

Ref 20 dBm Atten 2@ dB

#Peak

Log

18

dB/ ¢ ©

Dffst

11.5

dB

LgAvy

ML $2

Center 2.422 08 GHz Span 58 MHz

#Res BH 398 kHz #UBH 1.2 MHz Sweep 20 ms (1061 pts)

Occupied Bandwidth Occ BW 7% Pur  99.60
36.6629 MHz ®x dB -26.80 dB

Transmit Freq Error  14.838 kHz
% ¢B Bandwidth 47,576 MHz

CH Mid ( 802.11n HT40 MODE-Chain 0 )

% Agilent 18:53:53 Aug 3, 2006 R T
99% BH, g HT48 Mode Mid Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
16 el e
dB/
Offst
115 = iy
dB

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 398 kHz #VBH 1.2 MHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
36.5496 MHz X dB -26.00 dB

Transmit Freq Error  -13.0867 kHz
% dB Bandwidth 47.376 MHz
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CH High ( 802.11n HT40 MODE-Chain 0)

- Agilent 19:12:48  Jul 26, 2006 R T
99% BH, g HT48 Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/ ¢ ®
Dffst
11.5
dB

LagAy

ML 52
Center 2.452 8@ GHz Span 58 MHz
#Res BW 398 kHz #BH 1.2 MHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
36.6687 MH=z x dB -26.00 dB

Transmit Freq Error  -99.233 kHz
% dB Banduidth 47.885 MHz
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3dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 1)

# Agilent 19:24:56  Jul 26, 2006 R T

99% BW, g HT4@ Mode Low Ch.

Ref 20 dBm Atten 2@ dB

#Peak

Log

18

dB/ ¢ o

Dffst

11.5 ]

dB

LgAvy

ML $2

Center 2.422 08 GHz Span 58 MHz

#Res BH 398 kHz #UBH 1.2 MHz Sweep 20 ms (1061 pts)

Occupied Bandwidth Occ BW 7% Pur  99.60
36.4968 MHz ®x dB -26.80 dB

Transmit Freq Error  37.266 kHz
% ¢B Bandwidth 46,589 MHz

CH Mid ( 802.11n HT40 MODE-Chain 1)

% Agilent 17:01:32 Aug 3, 2006 R T
99% BH, g HT48 Mode Mid Ch.

Ref 20 dBm Atten 2@ dB

#Peak
Log
16 < i+
dB/
Offst
115
dB

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 398 kHz #VBH 1.2 MHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
36.5123 MHz x dB  -26.00 dB

Transmit Freq Error  10.921 kHz
% dB Bandwidth 47.796 MHz
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CH High ( 802.11n HT40 MODE-Chain 1 )

- Agilent 19:17:18  Jul 26, 2006 R T
99% BH, g HT48 Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/ Y ®
Dffst
11.5
dB

LagAy

ML 52
Center 2.452 8@ GHz Span 58 MHz
#Res BW 398 kHz #BH 1.2 MHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
36.4677 MH=z x dB -26.00 dB

Transmit Freq Error  -23.581 kHz
% dB Banduidth 46.645 MHz
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3dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 2 )

- Agilent 19:27:57 Jul 26, 2006 R T

99% BW, g HT4@ Mode Low Ch.

Ref 20 dBm Atten 2@ dB

#Peak

Log

18

4B/ ¢ ¢

Dffst

11.5 vee—

dB L

LgAvy

ML $2

Center 2.422 08 GHz Span 58 MHz

#Res BH 398 kHz #UBH 1.2 MHz Sweep 20 ms (1061 pts)

Occupied Bandwidth Occ BW 7% Pur  99.60
36.4818 MHz ®x dB -26.80 dB

Transmit Freq Error  24.283 kHz
% ¢B Bandwidth 45,662 MHz

CH Mid ( 802.11n HT40 MODE-Chain 2 )

% Agilent 17:05:47 Aug 3, 2006 R T
99% BH, g HT48 Mode Mid Ch.

Ref 2@ dBm Atten 2@ dB

#Peak
Log
18 < <
dB/
Dffst
11-5 I Lo thi—
dB

LaAy

ML 52
Center 2.437 08 GHz Span 58 MHz
#Res BH 398 kHz #VBH 1.2 MHz Sweep 20 ms (1081 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
36.4527 MHz X dB -26.00 dB

Transmit Freq Error  17.275 kHz
% dB Bandwidth 47.842 MHz
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CH High ( 802.11n HT40 MODE-Chain 2 )

- Agilent 19:31:28  Jul 26, 2006 R T
99% BH, g HT48 Mode High Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/ $ ¢
Dffst
11.5
dB

LagAy

ML 52
Center 2.452 8@ GHz Span 58 MHz
#Res BW 398 kHz #BH 1.2 MHz Sweep 20 ms (1881 pts)

Occupied Bandwidth Occ BH % Par  99.00 7
36.4767 MH=z x dB -26.00 dB

Transmit Freq Error  -11.154 kHz
% dB Banduidth 46,010 MHz
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8.3 MAXIMUM PEAK OUTPUT POWER

LIMIT

§ 15.247(b) The maximum peak output power of the intentional radiator shall not exceed the
following :

§ 15.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands : 1 watt.

§ 15.247(b) (4) Except as shown in paragraphs (c) of this section , if transmitting antennas of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator shall
be reduced below the stated values in paragraphs (b)(1) or (b)(2), and (b)(3) of this section , as
appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

TEST EQUIPMENTS
Description & Manufacturer Model No. Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 835253/002 September 24, 2005
AGILENT SPECTRUM ANALYZER | E4446A MY433601.32 March 22 , 2006

TEST SETUP
SPECTRUM
EUT ANALYZER
TEST PROCEDURE

1. The spectrum shall be set as follows :
Span : 1.5 times channel integration bandwidth.
RBW : IMHz
VBW : 3MHz
Detector : Peak
Sweep : Single trace
2. Compute the combined power of all signal responses contained in the trace by covering all the
data points.
3. For 99% occupied BW, place the markers at the frequency at which 0.5% of the power lies to the
right of the right marker and 0.5% of the power lies to the left of the left marker.
4. The peak output power is the channel power integrated over 99% bandwidth.
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TEST RESULTS

No non-compliance noted

For Dipole 2dBi Antenna (1):

Total peak power calculation formula:
10 log (10" (Chain 0 Power / 10) + 10" (Chainl Power / 10) + 10" (Chain 2 Power /10)).

The maximum antenna gain is 2dBi for other than fixed, point-to-point operations, therefore the

limit is 30 dBm. In the legacy mode, the effective antenna gain is 2 + 10 x Log (3) = 6.77 dBi.

IEEE 802.11b mode

Channel Pea;(;’ ower Peak Power l}) eak
Channel | Frequency (s ) Total L(;vn‘;‘;: Pass / Fail
(MHz)  |Chain 0|Chain 1|Chain 2| (dBm) (dBm)
Low 2412 2320 | 23.32 | 23.12 27.98 29.23 PASS
Middle 2437 23.36 | 23.46 | 23.55 28.22 29.23 PASS
High 2462 2287 | 22.68 | 22.76 27.54 29.23 PASS
Note : 1. At finial test to get the worst-case emission at 11Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g mode

Channel Pea;(]:’ ower Peak Power PPeak
Channel | Frequency {dsm) Total L(;vn‘;ei:: Pass / Fail
(MHz)  |Chain 0|Chain 1|Chain 2| (dBm) (dBm)
Low 2412 23.60 | 24.11 | 24.14 28.72 29.23 PASS
Middle 2437 23.63 | 24.45 | 24.40 28.94 29.23 PASS
High 2462 23.57 | 2431 | 2449 28.91 29.23 PASS
Note : 1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT20 mode (Three TX)
Channel Pea;(];’ ower Peak Power l}) =
Channel | Frequency ) Total L(;::i:: Pass / Fail

(MHz) | Chain 0|Chain 1|Chain 2| (dBm) (dBm)

Low 2412 21.85 | 22.25 | 22.34 26.92 30 PASS

Middle 2437 24.62 | 24.89 | 25.07 29.64 30 PASS

High 2462 22.82 | 2295 | 22.90 27.66 30 PASS

Note :

1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 mode (Three TX)

Channel Peaa(];’ ower Peak Power PPeak
Channel | Frequency GlE) Total L(;z?: Pass / Fail
(MHz) Chain 0|Chain 1|Chain 2 (dBm) (dBm)
Low 2422 19.16 19.77 | 20.03 24.44 30 PASS
Middle 2437 2473 | 24.63 | 24.74 29.47 30 PASS
High 2452 19.68 | 20.09 19.56 24.55 30 PASS
Note :  1.At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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For Dipole 3dBi Antenna (2):

Total peak power calculation formula:
10 log (10" (Chain 0 Power / 10) + 10" (Chainl Power / 10) + 10" (Chain 2 Power /10)).

The maximum antenna gain is 3dBi for other than fixed, point-to-point operations, therefore the
limit is 30 dBm. In the legacy mode, the effective antenna gain is 3 + 10 x Log (3) = 7.77 dBi.

IEEE 802.11b mode (Three TX)

Channel Pea;(;’ ower Peak Power l}) 23
Channel | Frequency (s ) Total L‘;::;’: Pass / Fail
(MHz) | Chain 0|Chain 1|Chain2|  (dBm) | jp °
Low 2412 22.59 | 22.60 | 22.52 27.34 28.23 PASS
Middle 2437 23.36 | 23.46 | 23.55 28.22 28.23 PASS
High 2462 22.87 | 22.68 | 22.76 27.54 28.23 PASS
Note : 1. At finial test to get the worst-case emission at 11Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g mode (Three TX)

Channel Pea;(;’ ower Peak Power l}) 23
Channel | Frequency (s ) Total L‘;::;’: Pass / Fail
(MHz) | Chain 0|Chain 1|Chain2|  (dBm) | jp °
Low 2412 22.19 | 23.17 | 23.37 27.71 28.23 PASS
Middle 2437 22.52 | 23.59 | 2348 27.99 28.23 PASS
High 2462 23.01 | 2343 | 2347 28.07 28.23 PASS
Note : 1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT20 mode (Three TX)
Channel Pea;(];’ ower Peak Power l}) =
Channel | Frequency ) Total L(;::i:: Pass / Fail

(MHz) | Chain 0|Chain 1|Chain 2| (dBm) (dBm)

Low 2412 19.88 | 20.61 | 20.84 25.23 30 PASS

Middle 2437 24.62 | 24.89 | 25.07 29.64 30 PASS

High 2462 2198 | 21.89 | 21.70 26.63 30 PASS

Note :

1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 mode (Three TX)

Channel Peaa(];’ ower Peak Power PPeak
Channel | Frequency GlE) Total L(;z?: Pass / Fail
(MHz) Chain 0(Chain 1/Chain 2| (dBm) (dBm)
Low 2422 17.78 18.48 18.48 23.03 30 PASS
Middle 2437 2473 | 24.63 | 24.74 29.47 30 PASS
High 2452 18.87 19.17 18.80 23.72 30 PASS
Note :  1.At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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MAXIMUM PEAK OUTPUT POWER (802.11b MODE)

2dBi Antenna

CH Low ( 802.11b MODE-Chain 0 )

- Agilent 19:25:12 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode Low Ch.

Ref 28 dBm Atten 28 dB
#Peak
Log
14
dB/
Dffst

11.5 ]
dB

LagAy

WL 52
Center 2.412 8@ GHz Span 22.63 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

23.20 dBm /15.0860 MHz -48.58 dBm/Hz

CH Mid ( 802.11b MODE-Chain 0 )
3 Agilent 19:57:17 Sep 9, 2006 R T
Peak Output Power (OTS), b Mode Mid Ch.
Ref 28 dBm Atten 28 dB
#Peak |
Log ”
14
dB/
Dffst

11.5 L
dB

LaAy

WL S2
Center 2,437 00 GHz Span 22.64 MHz
#Res BH 1 MHz #\JBEH 3 MHz Sweep 20 ms (1001 pts)

Channel Power Power Spectral Density

23.36 dBm /15.0918 MHz -48.43 dBm/Hz
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CH High ( 802.11b MODE-Chain 0 )

% Agilent 19:27:25 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode High Ch.

Ref 28 dBm Atten 28 dB
#Peak
Log
14
dB/
Dffst

11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 22.61 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

22.87 dBm /15.0740 MHz -48.91 dBm/Hz
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2dBi Antenna

CH Low ( 802.11b MODE-Chainl )

- Agilent 19:22:46 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode Low Ch.

Ref 28 dBm Atten 2@ dB

#Peak |

Log 7
16
dB/
Dffst
11.5 =
dB

LagAy

WL 52
Center 2.412 8@ GHz Span 22.75 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

23.32 dBm /15.1690 MHz -48.49 dBm/Hz

CH Mid ( 802.11b MODE-Chain 1)
3 Agilent 19:46:53 Sep 9, 2006 R T
Peak Output Power (OTS), b Mode Mid Ch.
Ref 28 dBm Atten 28 dB
#Peak |
Log b
14
dB/
Dffst

115 [
dB ]

LaAy

WL S2
Center 2,437 00 GHz Span 22.71 MHz
#Res BH 1 MHz #\JBEH 3 MHz Sweep 20 ms (1001 pts)

Channel Power Power Spectral Density

23.46 dBm /15.1400 MHz -48.35 dBm/Hz
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CH High ( 802.11b MODE-Chain 1 )

- Agilent 19:29:39 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode High Ch.

Ref 28 dBm Atten 28 dB
#Peak
Log "
14

dB/
Dffst

115 =
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 22.63 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

22.68 dBm /15.0880 MHz -49.11 dBm/Hz
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2dBi Antenna

CH Low ( 802.11b MODE-Chain 2 )

- Agilent 19:20:29 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode Low Ch.

Ref 28 dBm Atten 2@ dB

#Peak
Log
16
dB/
Dffst
11.5 =
dB

LagAy

WL 52
Center 2.412 8@ GHz Span 22.69 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

23.12 dBm /15.1240 MHz -48.68 dBm/Hz

CH Mid ( 802.11b MODE-Chain 2 )
% Agilent 19:44:31 Sep 9, 2006 R T
Peak Output Power (OTS), b Mode Mid Ch.

Ref 28 dBm Atten 28 dB

#Peak ! ]

Log e
14
dB/
Dffst

11.5
dB

LaAy

WL S2
Center 2,437 00 GHz Span 22.72 MHz
#Res BH 1 MHz #\JBEH 3 MHz Sweep 20 ms (1001 pts)

Channel Power Power Spectral Density

23.55 dBm /15.1448 MHz -48.25 dBm/Hz
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CH High ( 802.11b MODE-Chain 2 )

- Agilent 19:31:57 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode High Ch.

Ref 28 dBm Atten 28 dB
#Peak |
Lng e 1| CHET
14

dB/
Dffst

115 |7 o
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 22.74 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

22.76 dBm /15.1590 MHz -439.05 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER (802.11g MODE )

2dBi Antenna
CH Low ( 802.11g MODE-Chain 0)

- Agilent 18:54:54 Sep 9, 2006 R T
Peak Output Power (DTS), o Mode Low Ch.
Ref 28 dBm Atten 2@ dB
#Peak
Log
16
dB/
Dffst
11.5
dB
LagAy
WL 52
Center 2.412 8@ GHz Span 24,87 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 s (1801 pts)

Channel Power Power Spectral Density

23.60 dBm /16.5830 MHz -48.59 dBm/Hz
CH Mid ( 802.11g MODE-Chain 0 )

% Agilent 18:34:82 Sep 9, 2006 R T
Peak Output Power ¢0TS), g Mode Mid Ch.
Ref 28 dBm Atten 2@ dB
#Peak
Log
18
dB/
Dffst
11.5
dB
LaAy
WL S2
Center 2,437 00 GHz Span 24,539 MHz
#Res BH 1 MHz #\JBEH 3 MHz #Sweep 10 5 (1601 pts)

Channel Power Power Spectral Density

23.63 dBm /16.5900 MHz -48.57 dBm/Hz
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CH High ( 802.11g MODE-Chain 0)

- Agilent 18:39:15 Sep 9, 2006 R T
Peak Output Power (DTS), o Mode High Ch.

Ref 28 dBm Atten 2@ dB

#Peak
Log
16
dB/
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 24,87 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

23.57 dBm /16.5820 MHz -48.62 dBm/Hz
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2dBi Antenna
CH Low ( 802.11g MODE-Chain 1)

- Agilent 18:51:42 Sep 9, 2006 R T
Peak Output Power (DTS), o Mode Low Ch.
Ref 28 dBm Atten 2@ dB
#Peak | 1
Log -
16
dB/
Dffst
11.5
dB
LagAy
WL 52
Center 2.412 8@ GHz Span 24,81 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 s (1801 pts)

Channel Power Power Spectral Density

24.11 dBm /16.5378 MHz -48.08 dBm/Hz
CH Mid ( 802.11g MODE-Chain 1)

% Agilent 18:31:82 Sep 9, 2006 R T
Peak Output Power ¢0TS), g Mode Mid Ch.
Ref 28 dBm Atten 2@ dB
#Peak |
Log
18
dB/
Dffst
11.5
dB
LaAy
WL S2
Center 2,437 00 GHz Span 24.79 MHz
#Res BH 1 MHz #\JBEH 3 MHz #Sweep 10 5 (1601 pts)

Channel Power Power Spectral Density

24.45 dBm /16.5280 MHz -47.74 dBm/Hz
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CH High ( 802.11g MODE-Chain 1)

2 Agilent 18:42:59 Sep 9, 2006 R T
Peak Output Power (DTS), o Mode High Ch.

Ref 28 dBm Atten 2@ dB

#Peak |
Log
16
dB/ |
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 24.79 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

24.31 dBm /16.5270 MHz -47.87 dBm/Hz
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2dBi Antenna
CH Low ( 802.11g MODE-Chain 2 )

- Agilent 183:49:88 Sep 9, 2006 R T
Feak Qutput Power ¢DTS), g Mode Low Ch,
Ref 20 dBm Atten 2@ dB
#Peak | T T
Log g
18
dBs |
Dffst
11.5
dB
LgAvy
WL S$2
Center 2.412 08 GHz Span 24.79 MHz
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)

Channel Power Power Spectral Density

24.14 dBm /16.5260 MHz -48.84 dBm/Hz
CH Mid ( 802.11g MODE-Chain 2 )

% Agilent 18:27:33 Sep 9, 2006 R T
Peak Output Power (OT3), g Mode Mid Ch,
Ref 2@ dBm Atten 2@ dB
#Peak
Log
18
dB/
Dffst
11.5
dB
LaAy
WL 52
Center 2.437 08 GHz Span 24.79 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

24.40 dBm /16.5260 MHz -47.79 dBm/Hz
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CH High ( 802.11g MODE-Chain 2 )

% Agilent 18:45:55 Sep 9, 2006 R T
Peak Output Power (DTS), o Mode High Ch.
Ref 28 dBm Atten 2@ dB
#Peak |
Log
16
dB/
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 24.77 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

24.49 dBm /16.5160 MHz -47.68 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER (802.11n HT20 MODE )

2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 0 )
- Agilent B2:15:09 Aug 5, 2006 R T
Peak Output Power (DTS), g HT20 Mode Low Ch.
Ref 28 dBm Atten 2@ dB
#Peak | !
I_Dg MY W PSRN T WTIF VTP Py e -
16
dB/ | N
Dffst
11.5
dB
LagAy
WL 52
Center 2.412 8@ GHz Span 26.68 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 s (1801 pts)
Channel Power Power Spectral Density
21.85 dBm /17.7898 MHz -50.65 dBm/Hz

CH Mid ( 802.11n HT20 MODE-Chain 0)

3 Agilent 16:14:82 Aug 3, 2006 R T
Peak Output Power (OTS), g HT2@ Mode Mid Ch.

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Dffst
11.5
dB

LaAy

WL S2
Center 2,437 00 GHz Span 26,69 MHz
#Res BH 1 MHz #\JBEH 3 MHz #Sweep 10 5 (1001 pts)

Channel Power Power Spectral Density

24.62 dBm /17.7948 MHz -47.88 dBm/Hz
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CH High ( 802.11n HT20 MODE-Chain 0)

- Agilent B3:16:23 Aug 5, 2006 R T
Peak Output Power (DTS), g HT20 Mode High Ch

Ref 28 dBm Atten 2@ dB

#Peak
16
dB/ |
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 26.68 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

22.82 dBm /17.7840 MHz -49.68 dBm/Hz
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2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 1)
- Agilent 82:35:88 Aug 5, 2006 R T
Feak Qutput Power (DTS), g HT2@ Mode Low Ch.
Ref 20 dBm Atten 2@ dB
#Peak
LUg U R PP WY R NPPIE | TN RSO 1 NN S P T NP | PR
18
dBs | |
Dffst
11.5
dB
LgAvy
WL S$2
Center 2.412 08 GHz Span 26.63 MHz
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)
Channel Power Power Spectral Density
22.25 dBm /17.7560 MHz -50.24 dBm/Hz

CH Mid ( 802.11n HT20 MODE-Chain 1)

% Agilent 10:04:49 Aug 8, 2006 R T
Peak Output Power (OTS), g HT28 Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak
Log
16
dB/
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 26.65 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

24.89 dBm /17.7640 MHz -47.61 dBm/Hz
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CH High ( 802.11n HT20 MODE-Chain 1 )

- Agilent B3:01:27 Aug 5, 2006 R T
Peak Output Power (DTS), g HT20 Mode High Ch

Ref 28 dBm Atten 2@ dB

#Peak 1 !

16
dB/ |
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 26,63 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

22.95 dBm /17.7520 MHz -49.54 dBm/Hz




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 135  of 382

2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 2 )
- Agilent 82:43:59 Aug 5, 2006 R T
Feak Qutput Power (DTS), g HT2@ Mode Low Ch.
Ref 20 dBm Atten 2@ dB
#Peak
LUg VI FPURRPPN SPUTEVTE N Y BY . WA W T W NI TE S S T I N T TRAPRRT ST S IeT S TRae
18
dBs | .
Dffst
11.5
dB
LgAvy
WL S$2
Center 2.412 08 GHz Span 26.6 MHz
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)
Channel Power Power Spectral Density
22.34 dBm /17.7320 MHz -50.15 dBm/Hz

CH Mid ( 802.11n HT20 MODE-Chain 2)

% Agilent 18:23:25 Aug 3, 2006 R T
Peak Output Power (OTS), g HT28 Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak
Log
16
dB/ |
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 26.62 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

25.07 dBm /17.7440 MHz -47.42 dBm/Hz
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CH High ( 802.11n HT20 MODE-Chain 2 )

- Agilent B2:53:12 Aug 5, 2006 R T
Peak Output Power (DTS), g HT20 Mode High Ch

Ref 28 dBm Atten 2@ dB

#Peak

I_Ug Tt g, SR nme  SELI N
16
dB/
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 26.6 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

22.90 dBm /17.7320 MHz -49.59 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER (802.11n HT40 MODE )

2dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 0)
- Agilent 19:38:30 Aug 7, 2006 R T
Feak Qutput Power (DTS), g HT4@ Mode Low Ch.
Ref 20 dBm Atten 2@ dB
#Peak
Log
18
dB/
Dffst
11.5 = o™y
dB
LgAvy
WL S$2
Center 2.422 08 GHz Span 54.96 MHz
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)
Channel Power Power Spectral Density
19.16 dBm /36.6400 MHz -56.48 dBm/Hz

CH Mid ( 802.11n HT40 MODE-Chain 0 )

% Agilent 16:54:41 Aug 3, 2006 R T
Peak Output Power (OTS), g HT48 Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak
LDQ .......... I IO IO N—
16
dB/
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 54.83 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

24.73 dBm /36.5500 MHz -50.99 dBm/Hz
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CH High ( 802.11n HT40 MODE-Chain 0)

- Agilent 12:31:47 Aug 7, 2006 R T
Peak Output Power (DTS), g HT40 Mode High Ch

Ref 28 dBm Atten 2@ dB

#Peak
Log
16
dB/
Dffst
11.5 i
dB

LagAy

WL 52
Center 2.452 8@ GHz Span 54,88 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

18.68 dBm /36.5880 MHz -55.95 dBm/Hz
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2dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 1)

- Agilent 18:47:28 Aug 7, 2006 R T
Feak Qutput Power (DTS), g HT4@ Mode Low Ch.
Ref 20 dBm Atten 2@ dB
#Peak
Log
18
dB/
Dffst
11.5 —=
dB
LgAvy
WL S$2
Center 2.422 08 GHz Span 54.77 MHz
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)

Channel Power Power Spectral Density

19.77 dBm /36.5100 MHz -55.85 dBm/Hz

CH Mid ( 802.11n HT40 MODE-Chain 1)

% Agilent 17:02:17 Aug 3, 2006 R T
Peak Output Power (OTS), g HT48 Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak |
Log i A e
16
dB/
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 54.77 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

24.63 dBm /36.5120 MHz -50.99 dBm/Hz




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 140  of 382

CH High ( 802.11n HT40 MODE-Chain 1 )

2 Agilent 12:27:33 Aug 7, 2006 R T
Peak Output Power (DTS), g HT40 Mode High Ch

Ref 28 dBm Atten 2@ dB

#Peak
Log
16
dB/
Dffst
11.5 oy
dB

LagAy

WL 52
Center 2.452 8@ GHz Span 54,73 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

20.09 dBm /36.4830 MHz -55.54 dBm/Hz




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 141  of 382

2dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 2 )
- Agilent 18:56:27 Aug 7, 2006 R T
Feak Qutput Power (DTS), g HT4@ Mode Low Ch.
Ref 20 dBm Atten 2@ dB
#Peak
Log
18
dB/
Dffst
11.5 = ]
dB
LgAvy
WL S$2
Center 2.422 08 GHz Span 54.73 MH=z
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)
Channel Power Power Spectral Density
20.03 dBm /36.4860 MHz -55.59 dBm/Hz

CH Mid ( 802.11n HT40 MODE-Chain 2 )

% Agilent 17:06:57 Aug 3, 2006 R T
Peak Output Power (OTS), g HT48 Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak
LDQ AR I R I UVTVRNIVPT W § TAY
16
dB/
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 54.68 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

24.74 dBm /36.4530 MHz -50.87 dBm/Hz
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CH High ( 802.11n HT40 MODE-Chain 2 )

- Agilent 11:05:19 Aug 7, 2006 R T
Peak Output Power (DTS), g HT40 Mode High Ch

Ref 28 dBm Atten 2@ dB

#Peak
Log
16
dB/
Dffst
11.5 = v
dB

LagAy

WL 52
Center 2.452 8@ GHz Span 54.65 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

18.56 dBm /36.4320 MHz -56.05 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER (802.11b MODE)

3dBi Antenna

CH Low ( 802.11b MODE-Chain 0 )

2 Agilent 19:59:41 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode Low Ch.

Ref 28 dBm Atten 28 dB
#Peak
Log
14
dB/
Dffst

115 | T
dB |

LagAy

WL 52
Center 2.412 8@ GHz Span 22.63 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

22.59 dBm /15.08390 MHz -49.20 dBm/Hz

CH Mid ( 802.11b MODE-Chain 0 )
3 Agilent 19:57:17 Sep 9, 2006 R T
Peak Output Power (OTS), b Mode Mid Ch.
Ref 28 dBm Atten 28 dB
#Peak |
Log ”
14
dB/
Dffst

11.5 L
dB

LaAy

WL S2
Center 2,437 00 GHz Span 22.64 MHz
#Res BH 1 MHz #\JBEH 3 MHz Sweep 20 ms (1001 pts)

Channel Power Power Spectral Density

23.36 dBm /15.0918 MHz -48.43 dBm/Hz
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CH High ( 802.11b MODE-Chain 0 )

% Agilent 19:27:25 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode High Ch.

Ref 28 dBm Atten 28 dB
#Peak
Log
14
dB/
Dffst

11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 22.61 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

22.87 dBm /15.0740 MHz -48.91 dBm/Hz




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 145  of 382

3dBi Antenna

CH Low ( 802.11b MODE-Chainl )

- Agilent 20:01:56 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode Low Ch.

Ref 28 dBm Atten 28 dB

#Peak | |

Log =fus
14
dB/
Dffst
115 [~
dB

LagAy

WL 52
Center 2.412 8@ GHz Span 22.7 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

22.60 dBm /15.1320 MHz -49.20 dBm/Hz

CH Mid ( 802.11b MODE-Chain 1)
3 Agilent 19:46:53 Sep 9, 2006 R T
Peak Output Power (OTS), b Mode Mid Ch.
Ref 28 dBm Atten 28 dB
#Peak |
Log b
14
dB/
Dffst

115 [
dB ]

LaAy

WL S2
Center 2,437 00 GHz Span 22.71 MHz
#Res BH 1 MHz #\JBEH 3 MHz Sweep 20 ms (1001 pts)

Channel Power Power Spectral Density

23.46 dBm /15.1400 MHz -48.35 dBm/Hz
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CH High ( 802.11b MODE-Chain 1 )

- Agilent 19:29:39 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode High Ch.

Ref 28 dBm Atten 28 dB
#Peak
Log "
14

dB/
Dffst

115 =
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 22.63 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

22.68 dBm /15.0880 MHz -49.11 dBm/Hz
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3dBi Antenna

CH Low ( 802.11b MODE-Chain 2 )

2 Agilent 20:04:23 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode Low Ch.

Ref 28 dBm Atten 28 dB

#Peak | |
Log . a i
14
dB/
Dffst
11.5
dB

LagAy

WL 52
Center 2.412 8@ GHz Span 22.72 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

22.52 dBm /15.1460 MHz -49.28 dBm/Hz

CH Mid ( 802.11b MODE-Chain 2 )
% Agilent 19:44:31 Sep 9, 2006 R T
Peak Output Power (OTS), b Mode Mid Ch.

Ref 28 dBm Atten 28 dB

#Peak ! ]

Log e
14
dB/
Dffst

11.5
dB

LaAy

WL S2
Center 2,437 00 GHz Span 22.72 MHz
#Res BH 1 MHz #\JBEH 3 MHz Sweep 20 ms (1001 pts)

Channel Power Power Spectral Density

23.55 dBm /15.1448 MHz -48.25 dBm/Hz
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CH High ( 802.11b MODE-Chain 2 )

- Agilent 19:31:57 Sep 9, 2006 R T
Peak Output Power (DTS), b Mode High Ch.

Ref 28 dBm Atten 28 dB
#Peak |
Lng e 1| CHET
14

dB/
Dffst

115 |7 o
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 22.74 MHz
#Res BW 1 MHz #BH 3 MHz Sweep 20 ms (1881 pts)

Channel Power Power Spectral Density

22.76 dBm /15.1590 MHz -439.05 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER (802.11g MODE )

3dBi Antenna
CH Low ( 802.11g MODE-Chain 0)
- Agilent 20:32:17 Sep 9, 2006 R T
Peak Output Power (DTS), o Mode Low Ch.
Ref 28 dBm Atten 2@ dB
#Peak |
Lng PR VPP e
16
dB/ | N
Dffst
11.5
dB
LagAy
WL 52
Center 2.412 8@ GHz Span 24,87 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 s (1801 pts)
Channel Power Power Spectral Density
22.19 dBm /16.5778 MHz -50.01 dBm/Hz
CH Mid ( 802.11g MODE-Chain 0 )
% Agilent 20:15:14 Sep 9, 2006 R T
Peak Output Power ¢0TS), g Mode Mid Ch.
Ref 28 dBm Atten 2@ dB
#Peak |
LUg p—Lobe el sk
18
dB/ | |
Dffst
11.5
dB
LaAy
WL S2
Center 2,437 00 GHz Span 24,532 MHz
#Res BH 1 MHz #\JBEH 3 MHz #Sweep 10 5 (1601 pts)
Channel Power Power Spectral Density
22.52 dBm /16.5480 MHz -49.67 dBm/Hz




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 150  of 382

CH High ( 802.11g MODE-Chain 0)

% Agilent 20:18:46 Sep 9, 2006 R T
Peak Output Power (DTS), o Mode High Ch.

Ref 28 dBm Atten 2@ dB

#Peak
Log
16
dB/
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 24,84 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

23.01 dBm /16.5590 MHz -49.18 dBm/Hz




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 151  of 382

3dBi Antenna
CH Low ( 802.11g MODE-Chain 1)
- Agilent 20:30:02 Sep 9, 2006 R T
Peak Output Power (DTS), o Mode Low Ch.
Ref 28 dBm Atten 2@ dB
#Peak 1
Log
16
dB/ | o
Dffst
11.5
dB
LagAy
WL 52
Center 2.412 8@ GHz Span 24,81 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 s (1801 pts)
Channel Power Power Spectral Density
23.17 dBm /16.5378 MHz -49.01 dBm/Hz
CH Mid ( 802.11g MODE-Chain 1)
% Agilent 20:11:58 Sep 9, 2006 R T
Peak Output Power ¢0TS), g Mode Mid Ch.
Ref 28 dBm Atten 2@ dB
#Peak
Log
18
dBs [ ]
Dffst
11.5
dB
LaAy
WL S2
Center 2,437 00 GHz Span 24.76 MHz
#Res BH 1 MHz #\JBEH 3 MHz #Sweep 10 5 (1601 pts)
Channel Power Power Spectral Density
23.59 dBm /16.5090 MHz -48.59 dBm/Hz
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CH High ( 802.11g MODE-Chain 1)

% Agilent 20:21:31 Sep 9, 2006 R T
Peak Output Power (DTS), o Mode High Ch.

Ref 28 dBm Atten 2@ dB

#Peak
Log
16
dB/ |
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 24.8 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

23.43 dBm /16.5310 MHz -48.76 dBm/Hz
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3dBi Antenna
CH Low ( 802.11g MODE-Chain 2 )

- Agilent 20:27:31 Sep 9, 2006 R T
Feak Qutput Power ¢DTS), g Mode Low Ch,
Ref 20 dBm Atten 2@ dB
#Peak |
Log :
18
dBs |
Dffst
11.5
dB
LgAvy
WL S$2
Center 2.412 08 GHz Span 24.77 MHz
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)

Channel Power Power Spectral Density

23.37 dBm /16.5160 MHz -48.81 dBm/Hz
CH Mid ( 802.11g MODE-Chain 2 )

% Agilent 20:08:30 Sep 9, 2006 R T
Peak Output Power (OT3), g Mode Mid Ch,
Ref 2@ dBm Atten 2@ dB
#Peak
Log
18
dB/ |
Dffst
11.5
dB
LaAy
WL 52
Center 2.437 08 GHz Span 24.78 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

23.48 dBm /16.5230 MHz -48.78 dBm/Hz
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CH High ( 802.11g MODE-Chain 2 )

2 Agilent 20:24:48 Sep 9, 2006 R T
Peak Output Power (DTS), o Mode High Ch.

Ref 28 dBm Atten 2@ dB

#Peak |
16
dB/
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 24.76 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

23.47 dBm /16.5040 MHz -48.7@ dBm/Hz
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MAXIMUM PEAK OUTPUT POWER (802.11n HT20 MODE )

3dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 0)
- Agilent 19:48:31 Aug 1, 2006 R T
Feak Qutput Power (DTS), g HT2@ Mode Low Ch.
Ref 20 dBm Atten 2@ dB
#Peak |
Log I
18
dB/ ]
Dffst
11.5
dB
LgAvy
WL S$2
Center 2.412 08 GHz Span 26.66 MHz
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)
Channel Power Power Spectral Density
19.88 dBm /17.7730 MHz -52.62 dBm/Hz

CH Mid ( 802.11n HT20 MODE-Chain 0)

% Agilent 16:14:82 Aug 3, 2006 R T
Peak Output Power (OTS), g HT2@ Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak
Log
16
dB/
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 26.69 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

24.62 dBm /17.7940 MHz -47.88 dBm/Hz
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CH High ( 802.11n HT20 MODE-Chain 0)

- Agilent 19:58:16 Aug 1, 2006 R T
Peak Output Power (DTS), g HT20 Mode High Ch

Ref 28 dBm Atten 2@ dB

#Peak

16
dB/
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 26,66 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

21.98 dBm /17.7750 MHz -50.51 dBm/Hz
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3dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 1)
- Agilent 20:40:14 Aug 1, 2006 R T
Feak Qutput Power (DTS), g HT2@ Mode Low Ch.
Ref 20 dBm Atten 2@ dB
#Peak
Log
18
dB/ |
Dffst
11.5
dB
LgAvy
WL S$2
Center 2.412 08 GHz Span 26.6 MHz
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)
Channel Power Power Spectral Density
20.61 dBm /17.7360 MHz -51.87 dBm/Hz

CH Mid ( 802.11n HT20 MODE-Chain 1)

% Agilent 10:04:49 Aug 8, 2006 R T
Peak Output Power (OTS), g HT28 Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak
Log
16
dB/
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 26.65 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

24.89 dBm /17.7640 MHz -47.61 dBm/Hz
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CH High ( 802.11n HT20 MODE-Chain 1 )

- Agilent 20:12:21 Aug 1, 2006 R T
Peak Output Power (DTS), g HT20 Mode High Ch

Ref 28 dBm Atten 2@ dB

#Peak
I_Ug NI PRSP WRPPY T R FIN Pt SPA. SV TV [N TP NOPTY (PPN PIPPPSY IR
16
dB/
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 26,61 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

21.89 dBm /17.7370 MHz -50.60 dBm/Hz
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3dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 2 )

- Agilent 20:30:26 Aug 1, 2006 R T
Feak Qutput Power (DTS), g HT2@ Mode Low Ch.
Ref 20 dBm Atten 2@ dB
#Peak
18
dB/
Dffst
11.5
dB
LgAvy
WL S$2
Center 2.412 08 GHz Span 26.57 MH=z
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)

Channel Power Power Spectral Density

20.84 dBm /17.7100 MHz -51.65 dBm/Hz

CH Mid ( 802.11n HT20 MODE-Chain 2)

% Agilent 18:23:25 Aug 3, 2006 R T
Peak Output Power (OTS), g HT28 Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak
Log
16
dB/ |
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 26.62 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

25.07 dBm /17.7440 MHz -47.42 dBm/Hz
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CH High ( 802.11n HT20 MODE-Chain 2 )

- Agilent 20:21:11 Aug 1, 2006 R T
Peak Output Power (DTS), g HT20 Mode High Ch

Ref 28 dBm Atten 2@ dB

#Peak | |
log |——t——t==rm SEPUUT RN NPT (TNTIRIOT S |
16
dB/
Dffst
11.5
dB

LagAy

WL 52
Center 2.462 8@ GHz Span 26.52 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

21.7@ dBm /17.6830 MHz -50.77 dBm/Hz
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MAXIMUM PEAK OUTPUT POWER (802.11n HT40 MODE )

3dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 0)
- Agilent 19:08:21  Jul 26, 2006 R T
Feak Qutput Power (DTS), g HT4@ Mode Low Ch.
Ref 2@ dBm Atten 28 dB
#Peak
Log
14
dB/
Offst
11.5 ]
dB
LgAvy
Wl 32
Center 2.422 08 GHz Span 55 MHz
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)
Channel Power Power Spectral Density
17.78 dBm /36.6640 MHz -57.86 dBm/Hz

CH Mid ( 802.11n HT40 MODE-Chain 0 )

% Agilent 16:54:41 Aug 3, 2006 R T
Peak Output Power (OTS), g HT48 Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak
LDQ .......... I IO IO N—
16
dB/
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 54.83 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

24.73 dBm /36.5500 MHz -50.99 dBm/Hz
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CH High ( 802.11n HT40 MODE-Chain 0)

- Agilent 19:13:59 Jul 26, 2006 R T
Peak Output Power (DTS), g HT40 Mode High Ch

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Dffst
115 [ M ]
dB

LagAy

WL 52
Center 2.452 8@ GHz Span 55 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

18.87 dBm /36.66390 MHz -56.77 dBm/Hz
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3dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 1)
# Agilent 19:25:53  Jul 26, 2006 R T
Feak Qutput Power (DTS), g HT4@ Mode Low Ch.
Ref 2@ dBm Atten 28 dB
#Peak
Log
14
dB/
Offst
11.5 ]
dB
LgAvy
Wl 32
Center 2.422 08 GHz Span 54.75 MHz
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)
Channel Power Power Spectral Density
18.48 dBm /36.4970 MHz -57.14 dBm/Hz

CH Mid ( 802.11n HT40 MODE-Chain 1)

% Agilent 17:02:17 Aug 3, 2006 R T
Peak Output Power (OTS), g HT48 Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak |
Log i A e
16
dB/
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 54.77 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

24.63 dBm /36.5120 MHz -50.99 dBm/Hz
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CH High ( 802.11n HT40 MODE-Chain 1 )

- Agilent 19:18:26  Jul 26, 2006 R T
Peak Output Power (DTS), o HT40 Mode HigH Ch

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Dffst
115 [ ]
dB

LagAy

WL 52
Center 2.452 8@ GHz Span 54.7 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

18.17 dBm /36.4680 MHz -56.45 dBm/Hz
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3dBi Antenna
CH Low ( 802.11n HT40 MODE-Chain 2 )
- Agilent 19:28:57  Jul 26, 2006 R T
Feak Qutput Power (DTS), g HT4@ Mode Low Ch.
Ref 2@ dBm Atten 28 dB
#Peak
Log
14
dB/
Offst
11.5 ]
dB
LgAvy
Wl 32
Center 2.422 08 GHz Span 54.72 MH=z
#Res BH 1 MHz #JBH 3 MHz #5Sween 10 5 (1061 pts)
Channel Power Power Spectral Density
18.48 dBm /36.4820 MHz -57.14 dBm/Hz

CH Mid ( 802.11n HT40 MODE-Chain 2 )

% Agilent 17:06:57 Aug 3, 2006 R T
Peak Output Power (OTS), g HT48 Mode Mid Ch.

Ref 260 dBm Atten 20 dB

#Peak
LDQ AR I R I UVTVRNIVPT W § TAY
16
dB/
Offst
115
dB

LaAy

Wl 52
Center 2.437 08 GHz Span 54.68 MHz
#Res BH 1 MHz #/BH 3 MHz #Sneep 10 5 (10681 pts)

Channel Power Power Spectral Density

24.74 dBm /36.4530 MHz -50.87 dBm/Hz




Compliance Certification Services Inc. FCC ID: RRK2005110016-1
Report No.: 60803003-RP1
Page 166 of 382

CH High ( 802.11n HT40 MODE-Chain 2 )

- Agilent 19:32:34  Jul 26, 2006 R T
Peak Output Power (DTS), g HT40 Mode High Ch

Ref 28 dBm Atten 28 dB

#Peak
Log
14
dB/
Dffst
dB

LagAy

WL 52
Center 2.452 8@ GHz Span 54,72 MHz
#Res BW 1 MHz #BH 3 MHz #Sweep 10 5 (1081 pts)

Channel Power Power Spectral Density

18.80 dBm /36.4770 MHz -56.82 dBm/Hz
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8.4 MAXIMUM PERMISSIBLE EXPOSURE

According to FCC 1.1310 : The criteria listed in the following table shall be used to evaluate
theenvironment impact of human exposure to radio frequency (RF) radiation as specified in
1.1307(b)LIMITS FOR MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Frequency Range | Electric Field Magnetic Field | Power Density Average Time
(MHz) Strength (V/m) | Strength (A/m) (mW/cm?) g
(A) Limits for Occupational / Control Exposures
300-1,500 -- -- F/300 6
1,500-100,000 -- -- 5 6
(B) Limits for General Population / Uncontrol Exposures
300-1,500 -- -- F/1500 6
1,500-100,000 -- -- 1 30
CALCULATIONS

Given E =

V30x PxG % S E?
d 3770
Where E = Field strength in Volts / meter
P = Power in Watts
G = Numeric antenna gain
d = Distance in meters

S = Power density in milliwatts / square centimeter

Combining equations and re-arranging the terms to express the distance as a function of the remaining
variables yields:

30x Px@G
S=—r—7—
3770d

Changing to units of mW and cm, using:
P (mW) =P (W) /1000 and
d (cm) =d(m) /100

Yields

g 30x(P/1000)x G _ 0.0796x %G

3770x(d /100) d’

Where d = Distance in cm
P = Power in mW
G = Numeric antenna gain

S = Power density in mW / cm’
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LIMIT
Power Density Limit, S=1.0mW/cm®

TEST RESULTS

No non-compliance noted
For Dipole 2dBi Antenna (1):

i\;h:i’l:t]il(l)llll Output Antenna Power ;:;Z?tr
Mode P Power Gain Density Limit y
distance (dBm) (dBi) (mW/cm?) at 20cm
(cm) (mW/cm?)
IEEE 802.11b 20.0 28.22 2 1.00 0.209281
IEEE 802.11¢g 20.0 28.94 2 1.00 0.247019
IEEE 802.11n HT20 20.0 29.64 2 1.00 0.290222
IEEE 802.11n HT40 20.0 29.47 2 1.00 0.279081

Remark: For mobile or fixed location transmitters, the maximum power density is 1.0 mW/cm’ even if the
calculation indicates that the power density would be larger.

For Dipole 3dBi Antenna (2):

;\glg::tlil;?l Output Antenna Power ];):1::;::
Mode P Power Gain Density Limit y
distance (dBm) (dBi) (mW /cmz) at 20cm
(cm) (mW/cm?)
IEEE 802.11b 20.0 28.22 3 1.00 0.263469
IEEE 802.11¢g 20.0 27.99 3 1.00 0.249879
IEEE 802.11n HT20 20.0 29.64 3 1.00 0.365368
IEEE 802.11n HT40 20.0 29.47 3 1.00 0.351342

Remark: For mobile or fixed location transmitters, the maximum power density is 1.0 mW/cm’ even if the

calculation indicates that the power density would be larger.
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8.5 AVERAGE POWER
LIMIT

None; for reporting purposes only.

TEST EQUIPMENTS
Description & Manufacturer Model No. Serial No. Date of Calibration
ANRITSU ML2487A 6K00001783
POWER METER MAL2491A 030982 March 08, 2006
TEST SETUP
POWER

EUT METER

TEST PROCEDURE

The transmitter output is connected to a power meter.
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TEST RESULTS

Total peak power calculation formula:
10 log (10" (Chain 0 Power / 10) + 10" (Chainl Power / 10) + 10" (Chain 2 Power /10)).

No non-compliance noted

For Dipole 2dBi Antenna (1):

IEEE 802.11b mode (Three TX)

Channel Average Power
Channel | Frequency (dBm) Averagf(: dl;;);lv)e r Total
(MHz) Chain 0 | Chain 1 Chain 2
Low 2412 18.36 18.42 18.05 23.05
Middle 2437 18.74 18.49 18.63 23.39
High 2462 17.89 17.61 17.93 22.58
Note : 1.At finial test to get the worst-case emission at 11Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g mode (Three TX)

Channel Average Power
Average Power Total
Channel | Frequency (dBm) (dBm)
(MHz) Chain 0 | Chain 1 Chain 2
Low 2412 15.28 15.24 14.84 19.89
Middle 2437 15.27 15.57 15.04 20.06
High 2462 15.31 15.42 15.10 20.04
Note :  1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 mode (Three TX)

Channel Average Power
Channel | Frequency (dBm) Average(: dl;;::)e r Total
(MHz) Chain 0 | Chain 1 Chain 2
Low 2412 13.43 13.76 13.40 18.30
Middle 2437 16.27 16.39 16.11 21.03
High 2462 14.45 14.41 13.90 19.03
Note : 1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT40 mode (Three TX)

Channel Average Power
Average Power Total
Channel | Frequency (dBm) (dBm)
(MHz) Chain 0 | Chain 1 Chain 2
Low 2422 10.59 11.07 10.90 15.63
Middle 2437 16.16 15.91 15.71 20.70
High 2452 11.00 11.40 10.60 15.78
Note :  1.At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

For Dipole 3dBi Antenna (2):

IEEE 802.11b mode (Three TX)

Channel Average Power
Average Power Total
Channel | Frequency (dBm) (dBm)
(MHz) Chain 0 | Chain 1 Chain 2
Low 2412 17.61 17.72 17.53 22.39
Middle 2437 18.74 18.49 18.63 23.39
High 2462 17.89 17.61 17.93 22.58
Note :  1.At finial test to get the worst-case emission at 11Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g mode (Three TX)

Channel Average Power
Channel | Frequency (dBm) Average(: dl;;::)e r Total
(MHz) Chain 0 | Chain 1 Chain 2
Low 2412 13.89 14.26 13.99 18.82
Middle 2437 14.25 14.66 14.12 19.12
High 2462 14.70 14.51 14.11 19.21
Note : 1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT20 mode (Three TX)

Channel Average Power Averase Power Total
Channel | Frequency (dBm) g (dBm)
(MHz) Chain 0 | Chain 1 Chain 2
Low 2412 11.74 12.08 11.89 16.68
Middle 2437 16.27 16.39 16.11 21.03
High 2462 13.64 13.40 12.86 18.08
Note : 1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was

IEEE 802.11n HT40 mode (Three TX)

Entered as an offset in the spectrum analyzer to allow for direct reading of power.

Channel Average Power Averase Power Total
Channel | Frequency (dBm) g (dBm)
(MHz) Chain 0 Chain 1 Chain 2
Low 2422 9.13 9.76 9.37 14.20
Middle 2437 16.16 1591 15.71 20.70
High 2452 10.35 10.51 9.70 14.97
Note :  1.At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was

Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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8.6 POWER SPECTRAL DENSITY
LIMIT
§ 15.247(e) For digitally modulated systems, the power spectral density conducted from the

intentional radiator to the antenna shall not greater than 8 dBm in any 3 kHz band during any time
interval of continuous transmission.

TEST EQUIPMENTS
Description & Manufacturer Model No. Serial No. Date of Calibration
ROHDE & SCHWARZ SPECTRUM
ANALYZER FSEK30 835253/002 September 24, 2005
AGILENT SPECTRUM ANALYZER | E4446A MY433601.32 March 22 , 2006

TEST SETUP
SPECTRUM
EUT
ANALYZER
Combiner mode
Chaino 0 SPECTRUM
EUT  chaino1 COMBINER ANALYZER
Chaino 2
TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer, the bandwidth of the fundamental
frequency was measured with the spectrum analyzer using RBW=3KHz and VBW =RBW, set
sweep time=span / 3KHz.

The power spectral density was measured and recorded.

The sweep time is allowed to be longer than span / 3KHz for a full response of the mixer in the

spectrum analyzer.
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TEST RESULTS
Total peak power calculation formula:
10 log (10" (Chain 0 PPSD / 10) + 10" (Chainl PPSD / 10) + 10" (Chain 2 PPSD /10)).
No non-compliance noted
For Dipole 2dBi Antenna (1):
IEEE 802.11b mode (Three TX)
Final RF Power
Channel PPSD | Maxmum
Level in 3KHz BW .. .
Channel | Frequency 4B Total Limit | Pass/ Fail
(MHz) (dBm) (dBm) | (4gm)
Chain 0 | Chain 1 | Chain 2
Low 2412 -4.39 -2.11 -4.21 1.33 8 PASS
Middle 2437 -3.17 -4.70 -6.97 0.09 8 PASS

High 2462 -5.82 -3.99 -2.59 0.83 8 PASS

Note : 1.At finial test to get the worst-case emission at 1 1Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11b Combined mode (Three TX)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 6.94 8 PASS
Middle 2437 7.24 8 PASS
High 2462 7.73 8 PASS
Note : 1.At finial test to get the worst-case emission at 11Mbps.

2. The cable assembly insertion loss of 21.1dB (including 10 dB pad and 11.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11g mode (Three TX)

Final RF Power
Channel PPSD | Maxmum
Level in 3KHz BW .. .
Channel| Frequency Total Limit | Pass / Fail
(MHz) (dBm)

Chain 0 | Chain 1 | Chain 2

Low 2412 -9.60 -8.72 -7.82 -3.88 8 PASS

Middle 2437 -8.98 -8.63 -4.90 -2.31 8 PASS

High 2462 -8.77 -8.85 -9.49 -4.25 8 PASS
Note : 1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g Combined mode (Three TX)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 3.47 8 PASS
Middle 2437 3.34 8 PASS
High 2462 4.13 8 PASS
Note : 1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 21.1dB (including 10 dB pad and 11.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 mode (Three TX)

Final RF Power
Channel PPSD | Maxmum
Level in 3KHz BW .. .
Channel | Frequency Total Limit | Pass/ Fail
(MHz) (dBm)
Chain 0 | Chain 1 | Chain 2
Low 2412 -10.58 -9.75 -11.03 -5.65 8 PASS
Middle 2437 -7.95 -8.45 -8.14 -3.40 8 PASS
High 2462 -10.72 -9.83 -10.72 -5.63 8 PASS
Note : 1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT20 Combined mode (Three TX)
Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 1.91 8 PASS
Middle 2437 5.58 8 PASS
High 2462 3.45 8 PASS
Note : 1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 21.1dB (including 10 dB pad and 11.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 mode (Three TX)

Final RF Power
Channel PPSD | Maxmum
Level in 3KHz BW .. .
Channel | Frequency Total Limit | Pass/ Fail
(MHz) (dBm)
Chain 0 | Chain 1 | Chain 2
Low 2422 -17.21 -13.82 -17.25 | -11.00 8 PASS
Middle 2437 -10.60 -9.50 -11.09 -5.57 8 PASS
High 2452 -14.26 -15.72 -15.70 | -10.40 8 PASS
Note : 1.At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 Combined mode (Three TX)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 -3.23 8 PASS
Middle 2437 2.65 8 PASS
High 2462 -3.40 8 PASS
Note : 1.At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 21.1dB (including 10 dB pad and 11.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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For Dipole 3dBi Antenna (2):
IEEE 802.11b mode (Three TX)
Final RF Power
Channel PPSD | Maxmum
Level in 3KHz BW .. .
Channel | Frequency Total Limit | Pass/ Fail
(MHz) (dBm)
Chain 0 | Chain 1 | Chain 2
Low 2412 -3.85 -5.24 -7.90 -0.58 8 PASS
Middle 2437 -3.17 -4.70 -6.97 0.09 8 PASS
High 2462 -5.82 -3.99 -2.59 0.83 8 PASS
Note : 1.At finial test to get the worst-case emission at 11Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11b Combined mode (Three TX)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 6.76 8 PASS
Middle 2437 7.24 8 PASS
High 2462 7.73 8 PASS
Note : 1.At finial test to get the worst-case emission at 11Mbps.

2. The cable assembly insertion loss of 21.1dB (including 10 dB pad and 11.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11g mode (Three TX)

Final RF Power
Channel PPSD | Maxmum
Level in 3KHz BW .. .
Channel | Frequency Total Limit | Pass/ Fail
(MHz) (dBm)

Chain 0 | Chain 1 | Chain 2

Low 2412 -10.82 -9.78 -9.57 -5.25 8 PASS

Middle 2437 -9.65 -6.75 -10.42 -3.86 8 PASS

High 2462 -9.79 -9.28 -10.39 -5.02 8 PASS
Note : 1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11g Combined mode (Three TX)
Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 3.03 8 PASS
Middle 2437 2.73 8 PASS
High 2462 3.31 8 PASS
Note : 1.At finial test to get the worst-case emission at 6Mbps.

2. The cable assembly insertion loss of 21.1dB (including 10 dB pad and 11.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 mode (Three TX)

Final RF Power
Channel PPSD | Maxmum
Level in 3KHz BW . . )
Channel | Frequency Total Limit | Pass/ Fail
(MHz) (dBm)
Chain 0 | Chain 1 | Chain 2
Low 2412 -12.15 -11.69 -13.06 -7.49 8 PASS
Middle 2437 -7.95 -8.45 -8.14 -3.40 8 PASS
High 2462 -10.94 -11.98 -9.76 -6.03 8 PASS
Note : 1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT20 Combined mode (Three TX)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 1.02 8 PASS
Middle 2437 5.58 8 PASS
High 2462 1.99 8 PASS
Note : 1.At finial test to get the worst-case emission at 6.5Mbps.

2. The cable assembly insertion loss of 21.1dB (including 10 dB pad and 11.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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IEEE 802.11n HT40 mode (Three TX)

Final RF Power
Channel PPSD | Maxmum
Level in 3KHz BW .. .
Channel| Frequency Total Limit | Pass/ Fail
(MHz) (dBm)
Chain 0 | Chain 1 | Chain 2
Low 2422 -18.08 -18.37 -18.46 | -13.53 8 PASS
Middle 2437 -10.60 -9.50 -11.09 -5.57 8 PASS
High 2452 -17.54 -17.56 -17.67 | -12.82 8 PASS
Note : 1.At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 11.5dB (including 10 dB pad and 1.5 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.

IEEE 802.11n HT40 Combined mode (Three TX)

Channel Final RF Power Maxmum
Channel Frequency Level in 3KHz BW Limit Pass / Fail
(MHz) (dBm) (dBm)
Low 2412 -6.28 8 PASS
Middle 2437 2.65 8 PASS
High 2462 -4.49 8 PASS
Note : 1.At finial test to get the worst-case emission at 13.5Mbps.

2. The cable assembly insertion loss of 21.1dB (including 10 dB pad and 11.1 dB cable) was
Entered as an offset in the spectrum analyzer to allow for direct reading of power.
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POWER SPECTRAL DENSITY (IEEE 802.11b MODE)

2dBi Antenna

CH Low ( 802.11b MODE-Chain 0)

2 Agilent 22:10:42 Sep 9, 2006 R T
Peak Power Spectral Density, b Mode Law Ch. Mkrl 2.417 283 6 GHz
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CH Mid ( 802.11b MODE-Chain 0 )
3 Agilent 23:11:31 Sep 9, 2006 R T
Peak Power Spectral Density, b Mode Mid Ch. Mkrl 2.437 153 6 GHz
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CH High ( 802.11b MODE-Chain 0 )

- Agilent 22:36:20 Sep 9, 2006 R T
Peak Power Spectral Density, b Mode High Ch. Mkrl 2.459 718 9 GHz

Ref 28 dBm Atten 28 dB -5.82 dBm
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2dBi Antenna

CH Low ( 802.11b MODE-Chain 1 )

2 Agilent 22:16:34 Sep 9, 2006 R T
Peak Power Spectral Density, b Mode Law Ch. Mkrl 2.412 7351 GHz
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CH Mid ( 802.11b MODE-Chain 1)
3 Agilent 23:06:32 Sep 9, 2006 R T
Peak Power Spectral Density, b Mode Mid Ch. Mkrl 2.438 614 5 GHz
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CH High ( 802.11b MODE-Chain 1 )

2 Agilent 22:31:54 Sep 9, 2006 R T

Peak Power Spectral Density, b Mode High Ch. Mkrl 2.461 7231 GHz
Ref 28 dBm Atten 28 dB -3.99 dBm
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2dBi Antenna

CH Low ( 802.11b MODE-Chain 2 )

2 Agilent 22:21:39 Sep 9, 2006 R T
Peak Power Spectral Density, b Mode Law Ch. Mkrl 2.416 392 4 GHz
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CH Mid ( 802.11b MODE-Chain 2 )
% Agilent 23:01:20 Sep 9, 2006 R T
Peak Power Spectral Density, b Mode Mid Ch. Mkrl 2.433 437 9 GHz
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CH High ( 802.11b MODE-Chain 2 )

2 Agilent 22:26:44 Sep 9, 2006 R T

Peak Power Spectral Density, b Mode High Ch. Mkrl 2.464 581 1 GHz
Ref 28 dBm Atten 28 dB -2.59 dBm
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2dBi Antenna

CH Low ( 802.11b Combined MODE )

- Agilent B7:42:59 Jun 10, 2606 R T

Peak Power Spectral Density, b Mode Law Ch. Mkrl 2.411 616 6 GHz
Ref 28 dBm Atten 18 dB 5.94 dBm
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CH Mid (802.11b Combined MODE )

3 Agilent 63:44:39 Jun 18, 2606 R T
Peak Power Spectral Density, b Mode Mid Ch. Mkrl 2.436 616 3 GHz
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CH High (802.11b Combined MODE )

2 Agilent 57:19:18  Jun 10, 2606 R T

Peak Power Spectral Density, b Mode High Ch. Mkrl 2.462 541 5 GHz
Ref 28 dBm Atten 18 dB 7.73 dBm
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POWER SPECTRAL DENSITY (IEEE 802.11g MODE )

2dBi Antenna

CH Low ( 802.11g MODE-Chain 0 )

- Agilent 22:05:11 Sep 9, 2006 R T

Peak Power Spectral Density, g Mode Low Ch. Mkrl 2.411 358 9 GHz
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CH Mid ( 802.11g MODE-Chain 0 )

% Agilent 21:40:21 Sep 9, 2006 R T

Peak Power Spectral Density, 9 Mode Mid Ch. Mkrl 2,437 3087 4 GHz
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CH High ( 802.11g MODE-Chain 0)

2 Agilent 21:34:49 Sep 9, 2006 R T
Peak Power Spectral Density, g Mode High Ch. Mkrl 2.466 968 2 GHz
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2dBi Antenna
CH Low ( 802.11g MODE-Chain 1)

- Agilent 21:59:46 Sep 9, 2006 R T
Peak Power Spectral Density, 9 Mode Law Ch. Mkrl 2.411 961 @ GHz
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CH Mid ( 802.11g MODE-Chain 1 )

3 Agilent 21:45:17 Sep 9, 2006 R T

Peak Power Spectral Density, g Mode Mid Ch. Mkrl 2.436 358 1 GH=z
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CH High ( 802.11g MODE-Chain 1)

2 Agilent 21:29:49 Sep 9, 2006 RL

Peak Power Spectral Density, g Mode High Ch. Mkrl 2.463 844 2 GHz
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2dBi Antenna
CH Low ( 802.11g MODE-Chain 2 )

2 Agilent 21:54:43 Sep 9, 2006 R T
Peak Power Spectral Density, 9 Mode Law Ch. Mkrl 2.411 961 6 GHz
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CH Mid ( 802.11g MODE-Chain 2 )

3 Agilent 21:49:41 Sep 9, 2006 R T

Peak Power Spectral Density, g Mode Mid Ch. Mkrl 2.436 968 4 GHz
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CH High ( 802.11g MODE-Chain 2 )

2 Agilent 21:24:48 Sep 9, 2006 R T

Peak Power Spectral Density, g Mode High Ch. Mkrl 2.459 188 9 GHz
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2dBi Antenna

CH Low ( 802.11g Combined MODE )

- Agilent B6:55:32 Jun 10, 2606 R T
Peak Power Spectral Density, 9 Mode Law Ch. Mkrl 2.416 335 & GHz

Ref 28 dBm Atten 18 dB 3.47 dBm
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CH Mid (802.11g Combined MODE )

3 Agilent 87:07:37 Jun 18, 2006 R T

Peak Power Spectral Density, g Mode Mid Ch. Mkrl 2.432 211 4 GH=z
Ref 28 dBm Atten 18 dB 3.34 dBm
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CH High (802.11g Combined MODE )

2 Agilent B7:12:49 Jun 10, 2606 R T

Peak Power Spectral Density, g Mode High Ch. Mkrl 2.461 718 1 GHz
Ref 26 dBm Atten 18 dB 4.13 dBm
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POWER SPECTRAL DENSITY (802.11n HT20 MODE )

2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 0 )

- Agilent 52:19:13 Aug 5, 2006 R T
PP3D, g HT20 Mode Low Ch. Mkrl 2.414 463 6 GHz
Ref 26 dBm Atten 20 dB -10.58 dBm
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CH Mid ( 802.11n HT20 MODE-Chain 0)

% Agilent 16:45:48 Aug 3, 2006 R T

FF3D, g HT28 Mode Mid Ch. Mkrl 2.435 462 7 GHz
Ref 260 dBm Atten 20 dB -7.95 dBm
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CH High ( 802.11n HT20 MODE-Chain 0)

- Agilent B3:20:01 Aug 5, 2006 R T

PP30, g HT20 Mode High Ch. Mkrl 2.461 664 2 GHz
Ref 26 dBm Atten 28 dB -18.72 dBm
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2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 1)

- Agilent 82:39:17 Aug 5, 2006 R T
PP3D, g HT20 Mode Low Ch. Mkrl 2.414 467 2 GHz
Ref 26 dBm Atten 20 dB -9.75 dBm
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CH Mid ( 802.11n HT20 MODE-Chain 1)

% Agilent 16:35:16 Aug 3, 2006 R T

PR30, g HT20 Mode Mid Ch. Mkrl 2.434 466 2 GHz
Ref 2@ dBm Atten 2@ dB -%.45 dBm
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CH High ( 802.11n HT20 MODE-Chain 1 )

- Agilent B3:10:31 Aug 5, 2006 R T

PPSD, g HT28 Mode High Ch. Mkrl 2.462 589 5 GHz
Ref 28 dBm Atten 28 dB -9.83 dBm
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2dBi Antenna
CH Low ( 802.11n HT20 MODE-Chain 2 )

% Agilent B2:47:56 Aug 5, 2006 R T
PPSD, g HT26 Mode Low Ch. Mkrl 2.416 711 5 GHz
Ref 28 dBm Atten 28 dB -11.83 dBm
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CH Mid ( 802.11n HT20 MODE-Chain 2 )

% Agilent 16:29:04 Aug 3, 2006 R T

PP3SD, g HT28 Made Mid Ch. Mkrl 2.448 725 7 GHz
Ref 28 dBm Atten 2@ dB -3.14 dBm
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